PARTS CATALOG Cat. No. 9624 A\ December, 1993

L X scries

MACHINE MODELS: LX3200+5200seres

2 PEBASUS.



N=YhsodDRAE

INTRODUCTION

WD/ 5=y H % asid 19934 12 H &t LX3200-5200
VY =ZD Y EROEMETHRE LTV ET,

W 2-SOETI RS A MR I IER U . e EASRRD WX A
FHAVS=Y ) Z MR ->TVET,
F 1o BB ENT W AT TR, S—V Y 2 bOD
REF. NO(ZHES)Z R LTVET,

W — 23— RYRERRIX - 7 — 28—V K (60~86 )
NSO BEDOIRITOAMEHEINTWAHRT,
ZYIRERRNE 60~77 ELIZ 7 — 28— Kld 78~86 FHIT—FE
Ll Tungd,

WS EHLBICIEHRBES A > F v 7 ZE0M L GRS
T, % DX, B EWBEICs 2 e 4,

WS A 0 oS & &I, BT EmE ST EIR LT

T&EW,

WH,ZO=ry A7 o/ OFMPHTERICLD , PER
CEHEXINZZENDDETDT, HoMUDHITTHELEX
W,

1B#H#iE (Models inserted)

LX3200 Series

M This parts catalog covers the 1.X3200°5200 series machine

manufactured December, 1993.

M On pages 2~59, each mechanism is arranged on facing pages,
the first page containing the illustrations and the second page
containing the data of the individual parts.

The number given to each illustrations is the REF. NO. on the

parts list.

Bl Gauge parts construction charts / gauge parts list.
Gauge parts are used in some machine types and sewing gauges
only. Pages 60~77 contain the gauge parts construction charts
in order to know the illustrations and the combinations of the
parts, and pages 78~86 contain the gauge parts lists to obtain

the data at a glance.

M A part number index is attached to the back of this catalog for

convenience.

B When placing orders for parts from this catalog, use ONLY
THE PART NUMBER.

M This parts catalog is applicable to your machine and is subject

to change without notification.

LX5200 Series

(15)
LX3216-01/222

LX5204-01/223

(15)
LX3216-02/223

LX5214-01/233

(15)
LX3216-02A/223

LX5204-02/233

(15)
LX3216-03/233

LX5214-03/333

(15)
LX3216-03/333

LX5214-03C3/333

(15)
LX3216-04/435

LX5214-M03/333

(15)
LX3216-42/233

LX5214-M03C3/333

LX5205-12/223

LX5203-22/233

LX5204-32R2/223L

1LX5214-43/333

LX5214-53/333

LX5214-53C3/333

LX5214-M53/333

LX5214-M53C3/333

LX5214-54/443

LX5204 -82/233




TABLE OF CONTENTS

H Page
Ay REEHE oo 2-3 MACHINE BED FRAME +++++teeteeusenserseereriimmimn.. 2-3
F77 SRR (1)~(2) #rveeveeeesersnsenessenmsss s 4-7 COVER(1)~(2) #sersesresnerssssssessenssnsssmninninnsneeiss 4-7
5500 T MR (1)~(2)rreerereerrersrenssnsissesnes 8-9 CRANKSHAFT DRIVE MECHANISM --+-+sseveeneenmnninnnnns 8-9
SRTTHREREG - oooeeeemee e 10- 11 THREAD TENTION MECHANISM «-++eeeereeeremmnnnn 10- 11
B, SRMRY (1)~(2) roereereersresmsssnsns it 12- 15 THREAD GUIDE & THREAD TAKEUP(1)~(2) «++-+++++ 12- 15
GHR D HEEG (1)~(2)-rvrerermesessrssersenmsnmsrssnnisnes 16- 19 NEEDLE DRIVE MECHANISM +c+veeeeserereermmimmmnn 16- 19
L SR e 20- 21 UPPER LOOPER DRIVE MECHANISM :+:ereererneieneens 20- 21
TRl S B e 22-23 LOWER LOOPER DRIVE MECHANISM «:cceevemnnnennns 22-23
RIS BERE (1)~ (2) e 24- 27 CHAINSTITH LOOPER DRIVE MECHANISM +++ceeeee 24- 27
B D BBEG (1)~(2) rvveeveersersessnesssmssnmsmssss 28- 31 FEED MECHANISM(1)~(2) #reererereeseesensreesussusennns 28- 31
T A R e 32- 33 KNIFE DRIVE MECHANISM eveveerseerereecriemmmmmienns, 32- 33
H 2 BEE oo 34- 35 PRESSER FOOT MECHANISM «ce-evuesreerseeerererinniinnes 34- 35
FOTRRIRE (1)~(2) wervereemmrermessmsnesesses et 36- 39 LUBRICATION MECHANISM(1)~(2) «#++eveereseetrnrence 36- 39
FANT A veererersneeernm st 40- 41 THREAD STAND -+ +++eeveerererersasseerurminseecnniamemenins 40~ 41
NPT B +veoveeeveerreeeesseses e 42- 43 PARTS FOR SEMI- SUBMERGED INSTALLATION --- 42- 43
A PREHRATATRL cvooveerreermmememesns s 44- 45 PARTS FOR FULLY - SUBMERGED INSTALLATION- 44- 45
B (1)~(6) oveevvesersennenmennenesmnnieien i 46- 57 SPECIFIC PARTS(1)~(6) +++++srrsrrevensesncesuesessienuiniiss 46- 57
MASEHR Lottt 58~ 59 FABRIC EDGE GUIDE:+++++e-eteeserresssseereereimmiinnn 58-59
B Ry TRBURERRI] v vvveevrneerennnnessnnnnennanneninne 60~ 77 GAUGE PARTS CONSTRUCTION CHART -+ +eseeeeeees 60- 77
B em S e 78~ 86 GAUGE PARTS LIST wrreereeeereeersereesessssennnnnmmniniiiiin 78- 86
BRI () 55 7 R ceveernesrrenenins et 88 PART NUMBER INDEX ++++++ssssssssussnsesnnmmmmmumiiuiiinianne 88






Ny RS

* =[5BY BR5EAT] (Not for sale basically )

REF.
NO.

X
*

[$2 B- N JLIN S

SO W~JdD

PART NO.
HeEs

270061-98
270061A9S
208173
240299
201002

240313
4543

240325

270008-91
4511

270047

% &
Ny F (#)
Xy F (#)

7

¥ v

2T v T E

J v F B

kXY /M4 x4
NA T
T3y b (#)
T2,/ M6 X2
R ¥ v

MACHINE BED FRAME

NAME

MACHINE BED COMPLETE
MACHINE BED COMPLETE
PLUG
PIN
PIN

ROD

SCREW

PIPE

BRACKET ASSEMBLY
SCREW

BED PIN

QT.

ok ek ek ke

OO btk sk ok



@

LX5200 Series

LX3200 Series




HIN—HEE (1) COVER (1)

* =R fE5E A7) ( Not for sale basically )
REF. PART NO.

NO. B & EH T % & NAME QT.
1 270062-SD E # N — TOP COVER 1
2 7022 T¥xV/ M4 Xx14 SCREW 4
3 270063 #H A b GASKET 1
4 179107-05 # 1 IV & OIL SIGHT WINDOW 1
5 240110 B PLUG 1
6 270010-UD Mm@ A N — SIDE COVER 1
7 7044 m*vy/M4x10 SCREW 4
8 270024-9U X ) b AN — (#) BELT COVER ASSEMBLY 1

* 9 270077-UB N v + AN — BELT COVER 1

10 240305 By & J & CUSHION RUBBER 1
11 T176 Y¥xTYV /M6 X114 SCREW 3
12 270011-UD @ AN — (£ ) FRONT COVER (RIGHT) 1
13 270014 e v HINGE 1
14 7021 TxTY /M4 x12 SCREW 3
15 240043 FiTE PIN 1
16 4543 ExTY /M4 x4 SCREW 2
17 240301 JE# N % SPRING 1
18 270018 5 v F LATCH 1
19 7009 Y¥xY /M3 x5 SCREW 1
20 4574 kE2Y /M3 XxX12 SCREW 1
21 4535 IkE%*2Y /M3 X 4 SCREW 1
22 270017 5 v F LATCH 1
23 7017 XY/ M4 X5 SCREW 1
24 210044 AN S FLAT SPRING 1
25 7017 ExTY /M4 X5 SCREW 1
26 270012 B AN — (&) FRONT COVER (LEFT) 1
27 270013 BAN = (&) FRONT COVER (LEFT) 1
28 7018 Y2V /M4 X6 SCREW 2
29 270028A v AN COVER 1
30 7019 EXxY /M4 x8 SCREW 2
31 7020 ¥2Y /M4 Xx10 SCREW 1
32 7021 Y2/ M4 x12 SCREW 1
33 275526-SB A X — ¥ — SPACER 1
34 7019 Y2V /M4 x8 SCREW 1



LX5200 Series

LX5200 Series
m 1 &8t (1-needle)

@ 2&$t (2-needle)

[ (Wide)

& (Narrow)

|
Wy

LX5214-43 & < ‘\
LX3215¢3216-42 %% { <

Except 1.X5214-43
Except LX3215°3216-42

@

LX5204-82 % & <
Except LX5204-82

LX3200 Series

LX5200 Series

[ (Wide) @
M (Narrow)

LX3200 Series @




HIN—1%45 (2)

* =FHI BR5eAT] ( Not for sale basically )

REF.
NO.

*55

PART NO.
wWaES

270035
270037
270042

4543
210307

240303
4543
240305
270030-UB
270031-UB

7025
201252
7018
240343
240305

270048
7008
270049
7180
270015

7077
270043
7172
270044
270045

270019
7019
270032
270033
7062

202875
270034

7066
210307
270022

7084
270023
270046

7018
270026

7020

7023

4821
270082
270082A

7018
270064
270065
210679
250233

210679
230047A
210679
270066
202526

CEEBEHE SudHd BN

WH BT B MEHE N

.H BBEFYT FEINYY ®
FEFNY FHNEOO

F®H
HE B v v

CHRUd g VB

3

SN NS N

T Jow | N

FREBEYE RHIYHS YWECE kHIHR
A

NN BNCONE BEFEIID A AR oy

~ ~
-y

BREEE

LG BUvNxN 3
SN
=

S~ N~
|
o~ —

-y

~F
B

UH T N
AN A NA

[ A VAM

=\ &

¥ OUHV

NS TN ENY
2 <<

I\ SAVEERN NN\ &~ N\E\
Brnn=X NN =X 2 = 2 X

v\’?“

< N\
-2 =2
AN

2T\

NN 3

=

>\
X &

T T

F= k=

2 X X

—_—

[<2 I V]

S 5t
T3

NAME

CLOTH PLATE (WIDE)
CLOTH PLATE (NARROW)
BUSHING

SCREW

WASHER

COLLAR

SCREW

CUSHION RUBBER
SIDE COVER
SIDE COVER

SCREW
SPRING WASHER
SCREW
WASHER
CUSHION RUBBER

LATCH
SCREW
LATCH
SCREW
PLATE

SCREW
LEVER
SCREW
SPRING
BRACKET

FABRIC GUARD
SCREW

EYE GUARD
EYE GUARD
SCREW

WASHER
BRACKET
SCREW
WASHER

BED COVER PLATE ASSEMBLY

SCREW

GASKET

COVER/FEED ECCENTRIC
SCREW
COVER PLATE
SCREW

SCREW

NUT

COVER

COVER

SCREW

NAME PLATE
NAME PLATE
PIN

TYPE PLATE

PIN

SERIAL NUMBER PLATE
PIN

NAME PLATE

NAME PLATE

COVER (2)

QrT.

—DD e DD Ptk ph b D Pt DN bk it (N DD ek b DD BN bt ek DD b Pt ek ek ek DD [N — DD DD et b Ptk ek ek [ =

bt DD e DO



2: 25 V& — KU 7k (Standad lift)
3:/7A U7 b (High lift)
4:48/74 U 7 k (Extra-high lift)

LX5200 Series

AGVI-FUT P enqy7 b
Standard lift » High lift

BAYT7 b

Extra-high fift

1.X3200 Series

29U -FUT b engUyI b
Standard lift » High lift

LX3215-3216-04 % & <
Except LX3215-3216-04

LX5200 Series

N LX3200 Series

LX5200 Series

LX3200 Series




553507 M CRANKSHAFT DRIVE MECHANISM

REF. PART NO.

NO. & & B %2 & NAME QT.
1 270513A 25 7 W CRANKSHAFT 1
2 270502 NS v A7 xA b BALANCE WEIGHT 1
3 7011 2T /M3 x8 SCREW 2
4 270503 BT e PIN 1
5 4541 IkExY /M6 X8 SCREW 1
6 270508 3 COVER 1
T 7019 Y¥xTY /M4 x38 SCREW 3
8 240340 owrv7o 0 RING 1
9 270507-91 H - X7 Y7 (M) BALL BEARING COMPLETE 1

10 4572 Ex*Y /M5 Xx10 SCREW 2
11 4514 IExY /M5 x5 SCREW 1
12 240335 ik X & RING 1
13 212987 R—=—nX7Py 7 BALL BEARING 1
14 211526 K- 7ysJ BALL BEARING 1
15 240306 R & WASHER 1
16 210056 ;I OIL SEAL 1
17 210057 ovv7r 0 RING 1
18 240340 onvv7r 0 RING 1
19 211528 AN A A4 BALL BEARING RETAINER 1
20 7020 Y2V /M4 x10 SCREW 3
21 270505 727 v (#) FAN COMPLETE 1
22 270504AUD J -V — MACHINE PULLEY 1
23 4541 IExY /M6 X8 SCREW 2
24 4523 XY/ M6 X35 SCREW 1
25 204293 AR SPRING WASHER 1
26 270510 B e PIN 1
27 270509 %= COVER 1
28 7044 mz=v / M4x10 SCREW 2
29 7020 ETxY/ M4x10 SCREW 1
30 270513B 25 v 7 M CRANKSHAFT 1



B 1 X%t (1-needle)

LX5203
LX5204
LX5205

B 2 &5t (2-needle)

LX3215
LX3216
LX5214

LX3215°3216-04
LX5214-54/443 % B <
9 )Except
LX3215+3216-04
LX5214-54/443




R TFHRE

REF.
NO.

T WO DD =

QSW-JM

12
13

PART NO.
I

210529-9U
208447-UA
208448
208450-UA
210319

208449
5282A
201037
210530-9U
201086

275059
7170
4009-HC

HEX HIHEY BRJIBEX R

HEBNE
B

NN FEARAPH

By R
NN~

CHT
L NE N

A

AVAMA

AN

- &

QX
S
X X

~—

B

~

3

THREAD TENSION MECHANISM

NAME

THREAD TENSION COMPLETE
POST NUT

SPRING BUSHING

Cup

TENSION DISC

FELT

SCREW STUD

SPRING (HEAVY)

THREAD TENSION COMPLETE
SPRING (MEDIUM)

THREAD GUIDE
SCREW
SCREW

QT.

[ e T Sy [ Ty ey ey

— DD et



LX3200 Series

| LX5203+5204-5205 |
i W24&8t (2-needle)

........................

1 &£t (1-needle) @

2&8t (2-needle)

LX5200 Series

m 148t (1-needle)

25) 2 &£t (2-needle)




FE-RED()

REF.
NO.

PART NO.
HeEs

275021
7082
275024
4543
275026

7017
275022
4543
275027
7062

275029
7017
275028
7017
275011

275012
7163
240326
275013A
275013

4543
275015
7082
275016
275017

7062
275018
275018A

7082

SHXHEY HE2E¥XH NFXHEY R
N - TN

& GEGOU TG Uy R
NSN N 8N N\
2 = 2 =2 2 T2 XT

A T AN
NGE N\

AN

eedisF MHES
AN
2r=2

BHEUI
NN

MmN MWNUN ERBTE BB OE NN
AN p
AN
=

W ¥
\i
AN
=

THREAD GUIDE & THREAD TAKEUP (1)

NAME

BRACKET
SCREW

THREAD GUIDE
SCREW
BRACKET

SCREW
THREAD GUIDE
SCREW
THREAD TAKEUP
SCREW

THREAD GUIDE
SCREW

THREAD GUIDE
SCREW
BRACKET

THREAD RETAINER
SCREW

SPRING

THREAD EYELET
THREAD EYELET

SCREW

BRACKET

SCREW

THREAD TAKEUP
THREAD TAKEUP

SCREW
THREAD EYELET
THREAD EYELET
SCREW

QT.

[N ) Pk ek o foed ok Pumb  fd  pomb ok ek DN bt ek pd ek Pk ek ek DN b

— e ek DD



Lx3200_
Lxs2[101 Qo TDD
2:29 & — KU 7 I (Standad lift)

3:/7A U 7 b (High lift)
4:#8/\4 U 7 b (Extra-high lift)

BAqYT b
Extra-high lift

RIVY-FUTF Y7t
Standard lift « High lift




FE- KRBV (2) THREAD GUIDE & THREAD TAKEUP (2)

REF. PART NO.

NO. B3 &/ % % W NAME QT.
1 275004 757 vk BRACKET 1
2 275047 * i THREAD GUIDE (RIGHT) 2
3 7008 Y xTV /M3 X4 SCREW 2
4 202875 & WASHER 2
5 275005 KBy THREAD TAKEUP 1
6 7019 Y2V /M4 x8 SCREW 1
T 275006 K E THREAD EYELET 1
8 7008 Y2V /M3 X4 SCREW 1
9 275007 H B THREAD EYELET 1
10 275008 * B THREAD EYELET 1
11 275058 Y THREAD TAKEUP 1
12 7019 ¥xY /M4 x8 SCREW 1
13 275010 * B THREAD EYELET 1



LX3200 Series \
—

N
& &
BH,—
L )
ﬁLX5200 Series
B 1 &8t (1-needle) M 2 &5t (2-needle)

LX5203 @ LX5212 @@
LX5204 @ LX5214 Q
LX5205 & &

8

Dar

o8

NG=2mm

NG=2.5mm




#ik U #E01)

% =[] B55AH] (Not for sale basically )

REF.
NO.

PART NO.
HweEs

271000-92
7023

271001
4538

271002-92

4533
271003
240308

4543
208235

202577
271004-92
7150
271022A91
271008A

202177
271005A91
271006A
271007
4546

201022
179009-05
240310
271009-92
7035

XXXXXX
4554
275030
7119
XXXXXX

XXXXXX
4554

275019A
7120

XXXXXX

XXXXXX
4554

2750198
7120

XXXXXX

XXXXXX
275019C

G R

NONN N\~
~2 =B

NIEURNE A
o BEe s

ANV

N
AWM
=

X B
(I &
AN
=

~®

B

-
-

-
s

NEFEE

NEENE WV B S

VR UVEN IRRN
NONE N TN\
= =2- = =

L
.

N mf v B
& N~
N O\E

\
2 =

N T v B
G~
N\ &
E

% BDHXFR DHXER REXFR HoRWIO FURIE EENCF BFYEH SYFRHED R®
H
s\

g
-

XXXXXXWRY—=9/3=YTT,
78~86 HDOHF — U= RTHERL T HEI W,

x 12 (F)

NEEDLE DRIVE MECHANISM (1)

NAME

CONNECTION
SCREW

PIN

SCREW
CRANK

SCREW
SHAFT
COLLAR
SCREW
WASHER

RING
LEVER
BOLT
SHAFT ASSEMBLY
SHAFT

OIL WICK

BUSHING ASSEMBLY
NEEDLE BAR
BUSHING

SCREW

0 RING
OIL FELT
PLUG
RING
SCREW

NEEDLE HOLDER ASSEMBLY

SCREW
THREAD GUIDE
SCREW
NEEDLE

NEEDLE HOLDER ASSEMBLY

SCREW
THREAD GUIDE
SCREW
NEEDLE

NEEDLE HOLDER ASSEMBLY

SCREW
THREAD GUIDE
SCREW
NEEDLE

NEEDLE HOLDER ASSEMBLY

THREAD GUIDE

X X X X X X is one of the gauge parts.

QT.

bk ek ok ok ok DD b=t bt DD = e e Pt DD bt ok i ek ek DD b bk — DD

DO = bt DO

[y

Please confirm the correct part by the gauge parts lists on pages 78~86



- L.X8200 Series
1

LX5200 Series

LX5204-82 %k <




ik U #R1E(2)

REF.
NO.

PART NO.
neES

XXXXXX
7170
271010
7019
240305

271011
7019
7019

XXXXXX
7010

XXXXXX
7009
240222
7165
XXXXXX

7019
XXXXXX

7010
271013A

7114

XXXXXX
7170
271010
7019
240305

271011
7019
271012
7019
XXXXXX

7019
XXXXXX
7009
240222
7165

3

HREHHEE FHISE=R R
LN N NNT EiNg
C~GUE LS
N® NBENN~ >N\~\
22w 2=
w o -~

~N N~
&

LT~
AN AN
ErE—-=2

EN~\
=F/X

~
-

~ANE U LT
=N >

NN RN THNT HNTIE NINEN T
\/\
-2 =W

N\
N B—XE
- JURT N

WMEHRH BHNHAT FHEER HIHDRRE 2REH=R

M N~

.
\o

F

XXXXXXB3Y—I8—vTY,
78~86 HDNF — U — Y RTHERBL T &L,

N

NEEDLE DRIVE MECHANISM (2)

NAME

NEEDLE PLATE
SCREW

BRACKET (FRONT)
SCREW

CUSHION RUBBER

BRACKET (REAR)

SCREW

SCREW

NEEDLE GUARD (FRONT)
SCREW

NEEDLE GUARD (REAR)
SCREW

SPRING WSASHER

SCREW

NEEDLE GUARD (FRONT)

SCREW

NEEDLE GUARD (REAR)
SCREW

BRACKET

SCREW

NEEDLE PLATE
SCREW

BRACKET (FRONT)
SCREW

CUSHION RUBBER

BRACKET (REAR)

SCREW

STOPPER

SCREW

NEEDLE GUARD (FRONT)

SCREW

NEEDLE GUARD (REAR)
SCREW

SPRING WSASHER
SCREW

X X X X X X is one of the gauge parts.

QT.

Ll o S DO DO = DD = DO = DN bt e bt e ek ek ek B = = DD DD DD = D =

[ T S G

Please confirm the correct part by the gauge parts lists on pages 78~86



ZIE-FUI
Standard lift

NEY7+
High lift

BrAYT
Extra-high lift

LX3215+3216-04 % §& <
Except LX3215+3216-04

r-

.......................................................

: LX32DD_DD/TDD

1 Lxs2000

2.2 V4 — KU 7 b (Standad lifty
3:/74 U 7 b (High lift) :
4:#8/7\1 U 7 b (Extra-high lift)

LX5200 Series
2X$t (2-needle)

(5)

NAYTH
High lift

0

AIUE-FYI b
Standard lift

LX3200 Series
LX5200 Series

AIUT-FYT b
Standard lift

NUTE-BALYT b
High lift * Extra-high lift

— 20—



EIL—IN—$548 UPPER LOOPER DRIVE MECHANISM

% =5l iRF2 48] (Not for sale basically )
REF. PART NO.

NO. BB F % M NAME QT.
1 271500-92 90w F CONNECTION 1
2 7023 XY/ M4 X 16 SCREW 2
3 7022 T2V /M4X%x1 4 SCREW 2
4 271501 B LU IEX GUIDE 1
5 7041 mnhxY /M3 X6 SCREW 2
6 271502-92 7 5 > 7 CRANK 1
7 271503-92 72 5 » 7 CRANK 1
8 4533 E¥zxY /M6 Xx1 2 SCREW 1
9 271504 L] SHAFT 1
10 240338 K & WASHER 1
11 7174 AAXY /M5B X10 SCREW 1
12 303067 N RS SPRING WASHER 1
13 275540 B PLUG 1
14 275541 7 42— FILTER 1
15 210122 AR - Y - SPACER 1
16 240312 rE & WASHER 1
17 240102 R & WASHER 1
18 2105864 T ANy - OIL SEAL 1
19 271517-91 Enw —NN—-& (v F) UPPER LOOPER HOLDER ASSEMBLY 1
*20 271505-92 U )\ — LEVER 1
21 7150 Ay ANk M6 X1 2 BOLT 1
22 179136-01 FiT ¥ ¥ (#) PIN ASSEMBLY 1
*23 179137-05 Fir ¥ » PIN 1
24 202176 ¥ i OIL WICK 2
25 4545 kEx2Y /M3 X 4 SCREW 1
x26 271506-91 En — 2N —-%& (4) UPPER LOOPER HOLDER ASSEMBLY 1
*27 271507 EWV-n-=% UPPER LOOPER HOLDER 1
*28 179129-05 EW - NN-—HBEN GUIDE/UPPER LOOPER HOLDER 1
29 179130-05 7 = ) |k OIL FELT 1
30 7054 T2 /M3 5 X 6. 7 SCREW 1
31 XXXXXX EWX - N - UPPER LOOPER 1
32 271510 ENV-nN-+% BASE/UPPER LOOPER HOLDER 1
33 271510A EW-nNn-*4 BASE/UPPER LOOPER HOLDER 1
34 2715108 En-nN-18 BASE/UPPER LOOPER HOLDER 1
35 4510 T/ M6 X16 SCREW 2
36 271511 #H N — COVER 1
37 7039 m*xy  M2. 5 X6 SCREW 1
38 7033 Y2V /M2, 5 X8 SCREW 1
39 8421 T 14N -7 OIL MARK 1
XXXXXXRF—UR—=UTY, X X X X X X is one of the gauge parts.

78~86 DY — U/ — Y R THERE L TL S, 91— Please confirm the correct part by the gauge parts lists on pages 78~86.



LX5200 Serie:

LX3200 Serie




TIL—/ — 448 LOWER LOOPER DRIVE MECHANISM

REF. PART NO.

NO. & B Y % B NAME QT.
1 271500-92 O v F CONNECTION 1
2 7023 ¥xTY/ M4x16 SCREW 2
3 7022 EFxY /M4 x14 SCREW 2
4 271501 % L Ik X GUIDE 1
5 7041 m=z< /M3 x6 SCREW 2
6 272000-92 235 07 CRANK 1
7 4533 YxT /M6 X1 2 SCREW 1
8 240311 M & WASHER 1
9 271504 L] SHAFT 1

10 240338 M & WASHER 1
11 7174 AAXY /M5 X120 SCREW 1
12 303067 N R & SPRING WASHER 1
13 210586A b I S| R | OIL SEAL 1
14 272002-92 TFn—/1N—%& (M) LOWER LOOPER HOLDER ASSEMBLY 1
15 7055 AAXY /M5B X13 SCREW 1
16 XXXXXX B 2 A T LOWER LOOPER 1
17 7168 k2 / M3. 5 xXx 6. 5 SCREW 1
18 273511-92 25 7 CRANK 1
19 4533 2T/ M6 X1 2 SCREW 1
20 4514 kLxY /M5B XS5 SCREW 1
XXXXXX37r -2~ Te, X X X X X X is one of the gauge parts.

T8~B6 HDY — V=Y RTHBLTL AL, —— 93— Please confirm the correct part by the gauge parts lists on pages 78~86.



LX3200 Series




—BIRIV /N0 CHAINSTITCH LOOPER DRIVE MECHANISM (1)

REF. PART NO.

NO. MR B ¥ % ®» NAME QT.
1,273500 v F CONNECTION 1
2 205015 - Fnuxw7y oy NEEDLE BEARING 1
3 273501 AR BV AN/ CRANK 1
4 179160-05 T v ¥ a BUSHING 1
5 7056 AR/ MDB X113 SCREW 1
6 240039 B & WASHER 1
7 273502 A5 4% - SLIDER 1
8 4531 TxY /M5 Xx1 2 SCREW 1
9 240062 & £ WASHER 1

10 303067 N X & SPRING WASHER 1
11 273504 ] SHAFT 1
12 273505-92 &K IV ¥ — HOLDER 1
13 4533 T/ M6 X1 2 SCREW 1
14 273509-92 72 5 » ¥ CRANK 1
15 4533 TxTIY /M6 X1 2 SCREW 1
16 272517 I I LINK 1
17 179160-05 7 v ¥ =2 BUSHING 1
18 7056 AAXY /M5B X113 SCREW 1
19 240039 o & WASHER 1
20 273507A L] SHAFT 1
21 204052A b i G | A | OIL SEAL 1
22 273512-92 NV - "N - % LOOPER HOLDER 1
23 7055 AARXY / MHBEX13 SCREW 1
24 240337 AN -9 = SPACER 1
25 XXXXXX —ERWNV - N - DOUBLE CHAINSTITCH LOOPER 1
26 7168 Ik xY / M3. 5 X 6. 5SCREW 1
XXXXXXY7F -9/ 3=UTd, X X X X X X is one of the gauge parts.

78~86 HDNF — 18—y R THER L TL &V, — 95— Please confirm the correct part by the gauge parts lists on pages 78~86.



LX3200 Series




ZEIRIL— /N2 CHAINSTITCH LOOPER DRIVE MECHANISM (2)

REF. PART NO.

NO. W& %5 C NAME QT.
1 275031 # i THREAD GUIDE 1
2 7019 ¥ xTY /M4 x38 SCREW 1
3 275032 KBNS THREAD GUIDE 1
4 206115 "V E - HOLDER 2
5 275033 7 5% v b BRACKET 1
6 7066 B xv /M4 SCREW 1
7 210307 AR R WASHER 2
8 7167 B+ xY /M3 SCREW 1
9 137108 W m TENSION DISC 2

10 211388 E # /N % SPRING 1
11 275034 V%= KNOB 1
12 275035 4 THREAD GUIDE 1
13 7017 T XY/ M4 X5 SCREW 1
14 275036 * @ THREAD GUIDE 1
15 7008 ¥RV /M3 x4 SCREW 1
16 275039 * i THREAD GUIDE 1
17 7008 F¥2xTY /M3 X 4 SCREW 1
18 179498-92 N — )N —-%K&RkY (#4) LOOPER THREAD TAKEUP ASSEMBLY 1
19 4554 2T /M3 X3 SCREW 2
20 275037 AN S SPRING 1
21 275038 * # THREAD GUIDE 1






) 44 (1)

REF.
NO.

QWD -

SOOI

11

13
14
15

16
17
18
19

21

23
24
25

26
27
28
29
30

31

33
34
35

36
37
38
39

PART NO.
waEy

272500
271001

4538
240012
272501

210129

210130
4535
4535

272506-91

4514
272504-91
272503

7038
272502

272509
240315
240314
240317
200555

272529
7058

202522

272530A92
4533

272532
7161
272533A
204185
272534

272531
7021

240321

179202-25
7059

211301
252658

7018
303448

I A NS

g
-

- PN

FRAB:Y JHYXHEF BFFS® HIIFMD ®
R AR

XN

RN

3

~
-

x>

T ANE O uS

BHNE BYINHE YoRET HolE®mES

B N -

-«

UGN\ &7

LIRS o N4

AN

N~
-

(N EVANTE 2

'N’
‘

<\

SN N7 | U

2R
N o

SN ZUN NN B VEN
TREN~X ==X <
w H

< H
T
N

N

N &
= AN
o =

N
AN
=

JARD 3

N>
=
IS

FEED MECHANISM (1)

NAME

CONNECTION

PIN

SCREW

NEEDLE BEARING
ECCENTRIC

GUIDE/FEED ECCENTRIC
FLAT SPRING

SCREW

SCREW

REGULATOR

SCREW

ECCENTRIC ASSEMBLY
SPRING

SCREW

RATCHET

PUSH BUTTON
GASKET
WASHER
SPRING

RING

LINK
SCREW
RING
LEVER
SCREW

LEVER
SCREW
SHAFT
0 RING
SPRING

REGULATOR PLATE
SCREW

SPACER

NUT

SCREW

SPRING WASHER
STOPPER

SCREW

WASHER

QT.

— DD DD Ph ek ek fdh ek bbb b ek ek b pud ok ek bk ek ek ek DD bt ek ek b b pmeh ek ek ek

DO DD DO =






x| 148 (2)

* =[F A BRFEAH] (Not for sale basically )

REF. PART NO.
NO. BB BB

i
E

1 272516
2 205061
3 208173
4
5

-3

240311
272510-91

B %

¥*

6 272511
T 4534
8 272512
9
0

* »

272513
7010

11 272518
12 272514-92
13 4533
14 272515
15 4805

FRENE HYVHY VYERFE

16 240062
17 272525
18 7238
19 240318
20 240319

XNNTH BUNIET U N
\l

/I UM
3
-

\
A\

21 201022
22 272526
23 240303
24 4543
25 272517

CERY®O FXFRE

ANE AR - Nt
AN NG

26 179160-05
27 7056
28 240039
29 272527
30 XXXXXX

NafiNd &N

31 XXXXXX
32 XXXXXX
33 7010
34 7013
35 272528

SANNSHE BId UM

36 XXXXXX
37 7013
38 272524
39 272519
40 7110

INA I AN AN

2x EH BIIH

O NN
X B

o

N OMNBRE \#® O \<

41 272520
42 7110
43 272523
44 272521
45 272522

H EEEHMN Wk HEM MEEBH HEEY
N SEENT NCEFNE BANER Mk

2 F IF=2-

-
X

G

46 4573

XXXXXXW37—v1—-vTd,
T8~B6 HD — V18— Y RTHAL T EI W,

ww

+ U\
AN
=
(@]

X

AN
=
N
X

AN
=
o

B

X

w

X

1

FEED MECHANISM (2)

NAME QT.

SHAFT
RING
PLUG
WASHER
CRANK

Pt DND bt ek e

CRANK
SCREW
CRANK PIN
CRANK PIN
SCREW

DO b b e

BLOCK
CRANK
SCREW
PIN
NUT

N N o Y ey

WASHER
PIN
SCREW
GASKET
RING

Pk ek bk pk

0 RING
BLOCK
COLLAR
SCREW
LINK

00 DD bt

BUSHING

SCREW

WASHER

MAIN FEED BAR

MAIN FEED DOG COMPLETE

Pk b bk

MAIN FEED DOG
AUXILIARY FEED DOG
SCREW

SCREW

DIFFERENTIAL FEED BAR

bk ok ek fuk

DIFFERENTIAL FEED DOG
SCREW

BLOCK

GUIDE/FEED BAR

SCREW

OO tmd b etk

GUIDE (LEFT)/FEED BAR
SCREW

GUIDE/FEED BAR OIL SEAL
OIL SEAL

GUIDE/FEED BAR OIL SEAL

DD = DD

N

SCREW

X X X X X X is one of the gauge parts.
Please confirm the correct part by the gauge parts lists on pages 78~86.



13) LX5200 Series

LX3200 Series LX32153216-04 %8 < @ LX3200 Series

L Except LX32153216-04

LX3200 Series

LX3215:3216-04 % & {
Except
LX3215+3216-04

1.X5204-82 %I <
Except LX5204-82



T 4 24848

* =[Ffl B5EARR] (Not for sale basically )

REF.
NO.

PART NO.
waEs

273000-92
7023

273001-92

273002-92
4533

271001
4538

240235-92
4547

273003

308036
273006
179712-05
179713-05
7021

XXXXXX

7013
210756
210757
XXXXXX

1227
210758
179341-15

7023

7213

XXXXXX
273012
7173
273008C
273009

7019
273010
7019
240324
273007

7019
300248

BRBREF HrhWET EHESEN HSSHD

XXX NX N XFN

™
3

NN =
AN A AN
=

E AN BN A
=

PN AN
1NN
= X

GNNEF NG
\

AN 3 AN
= 4 4

NN N N
aF o \
4 4=

AN DARNA
oo GHEN NN\ FN
o)

AAMA- HHESBRH
NH@|E =X

X% B X X NN T X N
NN N NN

ANV
F N =N\
=X X

BH WHAMRH
\4.
AN
=

B BTN

XXXXXXB7—21R—=uTT,
78~86 HDF — V38— Y RTHBRL T LS,

Z X Bk w

DN
X Ob X

—

o 0o

KNIFE DRIVE MECHANISM

NAME

CONNECTION
SCREW
CRANK
CRANK
SCREW

PIN

SCREW

COLLAR

SCREW

UPPER KNIFE LEVER

SCREW

PIN

UPPER KNIFE CLAMP
UPPER KNIFE CLAMP
SCREW

UPPER KNIFE

SCREW

ANGLED UPPER KNIFE
ANGLED UPPER KNIFE
ANGLED KNIFE

SCREW

ANGLED UPPER KNIFE
WASTE GUARD

SCREW

SCREW

KNIFE/THICK
KNIFE CLAMP

LOWER
LOWER
SCREW
LOWER
LOWER

KNIFE HOLDER
KNIFE HOLDER

SCREW

CLAMP
CLANP

GIB

GUIDE/LOWER KNIFE HOLDER

SCREW
SPRING
PLATE

SCREW
WASHER

X X X X X X is one of the gauge parts.
Please confirm the correct part by the gauge parts lists on pages 78~86.

QT.

[ SV W b ped pud  juk ek Nl gl = b pd ek ok ek P ek kb P et B\ b

— et DN b b

(oY



LX32153216-04
LX5214-54/443 % <

Except
LX3215+3216-04

LX5214-54/443

LX5214-43
Except LX5214-43




REF.
NO.

PART NO.
He#®s

274038
7060
274008
274009
7020

7175

4805
274006
274004
274003-92

4534
274005
274002

7020
274001

2T74000A

208549
4543

202451
7008

274018A92
7013

274033A

274020
7009

7008
274019

5089
274011-91
2087173

274014A
274016
7171
274017
274010

7019

3

FHNJH NWITUN USVUBN N8I
(NARCE

T2 N\

SN NS>
N\ o

PN+

AN

PR ¥=

HIEFHE BHIANE TS HXN¥EC »®
HNH

ANANANAN
2y X
W3S

=
LBV G urmm ey

SN N AN
SEUNG

¥ NN N\>=:N\ !

Q =2 2R

TUTCEH MM
ANA

H ONNECHE HHEHIH HXNJIH:
SIS NN
AN
AN

3¢
8
N
=

=

W oW w M%w

= X

X N X
N

. A

g s Ot

4 5

PRESSER FOOT MECHANISM

NAME

LEVER
SCREW
SPRING
STOPPER
SCREW

SCREW
NUT
LINK
LEVER
COLLAR

SCREW
SPRING
BUSHING
SCREW
SHAFT

PRESSER ARM
PIN

SCREW

CHAIN CUTTER
SCREW

HOLDER

SCREW

FINGER GUARD
STOPPER
SCREW

SCREW
FLAT SPRING
SCREW
PRESSER BAR
SPRING

ADJUSTING SCREW
LEVER

SCREW

SPRING

STOPPER

SCREW

QT.

e b pd ek ok i P kb eI T S T el DD = =

Pk pod  pah pud k.






5 mv%EsE (1) LUBRICATION MECHANISM (1)

* =JERI BR3%=AT] (Not for sale basically )
REF. PART NO.

NO. BB E®F & ™ NAME QT.
1 274505491 & » 7 PUMP 1
2 211618 A - LA - WORM WHEEL 1
3 5060 k2 /C8 x4, 5 SCREW 2
* 4 2T4506A IR X PUMP BODY 1
* 5 212978-91 O — % - (W) & ROTOR (INSIDE) SHAFT 1
* 6 212981 o-%- (#) ROTOR (OUTSIDE) 1
* T 212982A AR PLATE 1
8 7012 ¥xJ /M3 5 X 6 SCREW 3
9 209410 7957 CLAMP 1
10 1170-1 ETxTYV/C4x10 SCREW 1
11 3091 AAFYF/C 4 NUT 1
12 209408 724N E - (W) FILTER (INSIDE) 1
13 209409 72140 - () FILTER (OUTSIDE) 1
14 4529 XY/ M4 Xx16 SCREW 2
15 200136 # F JOINT 1
16 240328 #FE XU SCREW 1
17 202199 2957 CLANP 2
18 240334 Fa2—-74X%X1T7XxX55H TUBE 1
19 274512 # ¥ JOINT 1
20 240020 owv 7 0 RING 1
21 7021 XY/ M4 x12 SCREW 1
22 303448 B & WASHER 1
23 274542-91 WwE o &H (M) OIL DISTRIBUTOR COMPLETE 1
*x24 274543 il &SR OIL DISTRIBUTOR 1
25 210214 ’ PLUG 2
26 7023 2T/ M4 XxX16 SCREW 1
27 303448 R & WASHER 1
28 202199 295 7 CLAMP 2
29 240327 F a2 —-—74x7x200 TUBE 1
30 200136 # F JOINT 1
31 274541 #FE XY SCREW 1
32 202199 295 7 CLAMP 2
33 205763 Fa-—-7 OIL TUBE 1
34 200136 # F JOINT 1
35 240328 #FE xR SCREW 2



i
|
!
| :
oo
d“‘ \
Lz
I \
1 \\\
A

X200 e mme T
} X520~ H0/M00 ,
! 2: 29 V¥ — KU 7k (Standad lifty |
5 3:/74 U 7 bk (High lift) :
el 4-NA VT bk Extrahighlfy
4 2985 —-FkU7Tt NAYT P BALYTH
Standard lift High lift-Extra-high lift
2N
16 )
TN NN TN /TN TN
QP@&) (ar) (19)(18)(17

~




5 mt%EsE (2) LUBRICATION MECHANISM (2)

* =[FAI iRFEAT] (Not for sale basically )

REF. PART NO.
NO. & B 5 % B NAME QT.
1 274539 FANYT - OIL SIGHT GAUGE 1
2 274536-91 A 14 v Iv 2 (M) OIL RESERVOIR ASSEMBLY 1
* 3 274537 N S| 20 A W% OIL RESERVOIR 1
4 51388 ¥3xY/H11Xx12 SCREW 1
5 2022874 AR v b GASKET 1
6 4531 ExrTYV /M5 X1 2 SCREW 4
7 240339 & & WASHER 4
8 274538 A A7 b GASKET 1
9 274540 7oA - A WORM 1
10 4514 k2T /M5 X5 SCREW 1
11 274516-91 ¥4 7 (#) PIPE ASSEMBLY 1
*12 274513 AN v PIPE 1
13 202175 8 b OIL WICK 1
14 240097 B PLUG 2
15 4543 kXY /M4 X4 SCREW 1
16 274517A91 N1 7 (M) PIPE ASSEMBLY 1
*17 274514 AN v PIPE 1
18 202175 18 b A OIL WICK 1
19 240038 R’ PLUG 1
20 4543 ExY /M4 X4 SCREW 1
21 274517-91 N A4 7 (#) PIPE ASSEMBLY 1
22 274523-91 M F (#4) JOINT 1
*23 274518 # F JOINT 1
24 274522 7z bk OIL FELT 1
25 204185 onwr7r 0 RING 1
26 7019 Y2/ M4 x8 SCREW 1






REF.

NO.

e
PART NO.
Ha®s

486A9S
486B95S
486C9S
1 503-SA
2 509
3 5476
4 505-SA
5 505ASA
6 380A
7 201252
8 4803
9 381-SA

10 507

11 382-SA

12 7102

13 512

14 4022

15 502-SA

16 504-SA

17 4021

18 4805

19 383-SA

20 4014

21 4803

22 384

23 4012

24 4803

25 233-SA

26 4012

27 4803

28 293A

29 293B

30 293C

31 4012

32 4803

33 527-SA

34 52TASA

35 506

36 4021

37 4805

38 386

3

3

BXNEXY R
Vo~~~
wvvv

DR DNCRN BMBNMNIDR NUNINH BTCCER IRIIER BWRHEKH

<88

SHNNCH
4

NENY O+ EBFIIY
%\ &

SF 3 R

AN

1
')

HUuNHE®E
ANANE AN
2rEZ

AN N |
=2 X

GAN N

FrUIS
<

N gL\

SEH O MSFHENH
8
- =X

b4
AN
i~

N
P4
<

e
N\~

~N
s

I O FUFEF O FUR T

<S8

A
< N\
- =
N o

N

D - F SANENY
4 BRI

T T T

7
N

N
=

2T T

R Wk O

T T

D W
»*

—_
b X

ANCE 5 £ BERNE AN
ExXREE XX

N

o K

“Hwws o

= X

[\ IV]

= X

— PP

Lo S I

.

S -

Ol =

i i

it

3

THREAD STAND

NAME

(5-SPOOLS)

(4-SPOOLS)

(3-SPOOLS)
(LOWER)

THREAD STAND ASS.
THREAD STAND ASS.
THREAD STAND ASS.
THREAD STAND ROD
WASHER

NUT -

BRACKET
BRACKET

SPOOL PIN
SPRING WASHER

NUT

SPOOL TRAY

CUSHION

SPOOL RETAINING FIN
SCREW

WASHER
SCREW
THREAD STAND
JOINT
SCREW

ROD (UPPER)

NUT

BRACKET
SCREW

NUT

THREAD GUIDE BAR ROD
SCREW

NUT

HOLDER

SCREW

NUT

BAR (5-SPOOLS)
BAR (4-SPOOLS)
BAR (3-SPOOLS)

THREAD GUIDE
THREAD GUIDE
THREAD GUIDE
SCREW

NUT

BRACKET
BRACKET
THREAD GUIDE
SCREW

NUT

ROD CAP

QT.

w w

P b et BN DD [ N ) DD bt pamk b b -0 W W W

pond bt

Pt b ek et DN DO == = DD DD [ RNV~ N -V~ ]

P DN DD

NN AN

Pk

P b

b b o Pt b DD DN Pt b pd ek DN DO = = DD DD NDoTOTOT N [3, IS ; TSy

DO OO U1 =t et



— 7 IR 35mm A

| Special washers for a table 35mm thick

9‘-




FIRR B TTE &
REF. PART NO.
NO. B & &5 % W&
1 276010 B 1 #
2 179483-05 7 v ¥ = > d &
3 206336 $E A F Y b
4 205467 2R - Y -
5 4575 KL k/M8 X 45
6 240304 LRl
7 276002-UA > 2 - % — ( k)
8 276003-UA > 2 — % — (F)
9 4904 A2Y (L) /3. 5
10 276004 W A4 4
11 4109 FFXY/M4xX10
12 240104 &

PARTS FOR SEMI-SUBMERGED INSTALLATION

NAME

REST BOARD
CUSHION RUBBER
NUT

SPACER

BOLT

WASHER
WASTE CHUTE
WASTE CHUTE
SCREW
BRACKET

SCREW
WASHER

QT.

L

b G bk pb B

oo o






IR REFTE R

REF.
NO.

PART NO.
meES

276010

179483-05
7237
7236

202700

4816
276012
4575
240304
4808

276013A
4575

240304
4808
4512

276014
4109
240104
276002-UA
276003-UA

7013
167066

Basaam N

PR OH
KNG MNBRITSE BRISER BHSsSSD

.
o«

BH CUBRHESE A3 EXH

B

TTH H

U UYEB-E YEB-EY

N %N N\

Y
=
w

1w
\
L,
jod

<

2N

AN

/M

- X
N o
2 X

= 2r X
oo\, ™
X =

>
X

b

X

PARTS FOR FULLY-SUBMERGED INSTALLATION

NAME QT.

REST BOARD
CUSHION RUBBER
BOLT

BOLT

WASHER

p— —
WWWr—=,m [, I -

NUT
PLATE
BOLT
WASHER
NUT

PLATE
BOLT
WASHER
NUT
SCREW

LD DD =

BRACKET
SCREW
WASHER
WASTE CHUTE
WASTE CHUTE

—— 0D G

SCREW
WASHER

w w



k& (Plain seaming)

LX5204-01-02
LX5214-01-03+03C3

M03-M03C3

LX3215-3216
-01+02°03

J

@ SW=3+4mm

@ SW=5-6mm

LX3215°3216-02A )




EREB&0)

* =R K524 H] ( Not for sale basically )

REF. PART NO.
NO. B & EF

1 XXXXXX
2 XXXXXX
3 277126
4 1231
5 211600

6 5030
T XXXXXX
8 7013
9 208958-B
0 212499-B

11 5409
12 212498
13 274028
14 3153
15 208531

16 5030
17 274022
18 7009
19 2740264
20 7008

21 274021A92

22 7013
23 274023
24 7009
25 274025A

26 7008
27 XXXXXX
28 211919
29 211918
30 3150

31 211920
32 211915
33 211916
34 211917
35 5089

36 300248

i
3

HNEHH
AUHE=

UZ~-a ®Ea
(oY

WMEHFEH FHBHES
\\ W

U¥NEN ENH

TN H N

HFrodty U~
>
N T
AN

f,\ H

HANUN BIUSR
>

RSN, NSNS

\
NN

HIHNHE NI
NN\

K 4\ Ne

W W

AN
| 2N=
w e w

AN
=

&
Ny TN

SEBEHR dHHH
N\

NS

=
v

B NITHHY BUTHN A NUNT
AN
(@)
w

B HEEEN

XXXXXXI3Y—2/3=v T,
78-86 HDY — U3~y RTHERL T HE W,

[ 9] [\S)

9]

8

NAME

PRESSER FOOT
PRESSER FOOT
FABRIC GUARD
SCREW
UNCURLER

SCREW
PRESSER FOOT
SCREW

SCREW

PIN

NUT

LATCH

SPRING

NUT

FABRIC GUARD

SCREW
SPRING
SCREW
FINGER GUARD
SCREW

HOLDER
SCREW
SPRING
SCREW
FINGER GUARD

SCREW
PRESSER FOOT
PIN

SPRING

NUT

PIN

PRESSER FOOT
PRESSER FOOT
BRACKET
SCREW

WASHER

SPECIFIC PARTS (1)

FINGER

COMPLETE

FINGER
FINGER

X X X X X X is one of the gauge parts.
Please confirm the correct part by the gauge parts lists on pages 78~86.

QT.

ok pd pud pod b [ Y [Py ook ek pd b P b b puk Pt ek ek ok b

(S G S G Qe



k&L (Plain seaming) LX3215+3216-04




HAR2) SPECIFIC PARTS (2)

REF. PART NO.
NO. WS BT 2 NAME QT.
1 210530A9U0 R M7 ( # ) THREAD TENSION COMPLETE 1
2 208447-UA W F F+ v b POST NUT 1
3 208448 5 F =V bk SPRING BUSHING 1
4 208450-UA % W CUupP 1
5 210319 HFm TENSION DISC 2
6 208449 7 =V k FELT 1
7 5082A Wrm C65H SCREW STUD 1
8 201086A JE# N () SPRING (MEDIUM) 1
9 210531-9U K #M F () THREAD TENSION COMPLETE 1
10 201068 E#NF ($H) SPRING (LIGHT) 1
11 XXXXXX B (M) PRESSER FOOT COMPLETE 1
12 7013 T2/ M3, 5x38 SCREW 1
13 208958-B Koo xy /7 C3 SCREW 3
14 277108 MmBpw FABRIC GUARD 1
15 202875 K & WASHER 1
16 5157 TxY/C3x4, 5 SCREW 1
17 274024 T UNZX SPRING 1
18 7166 BT /M3 SCREW 1
19 274027A 724 - H—-F FINGER GUARD 1
20 7008 FxTY /M3 x4 SCREW 1
21 210337 28 RAYES SPRING 1
22 273009A FTXRXE LOWER KNIFE HOLDER 1
23 270513C 75 v H CRANKSHAFT 1
24 275030A K # THREAD EYELET 1
25 240302 AN - - SPACER 1
XXXXXXWB¥—-21—=vTT, X X X X XX is one of the gauge parts.

78~86 HDHY — U/ — Y RTHEEL TS W, — 49—  Please confirm the correct part by the gauge parts lists on pages 78~86.



#25| % (Blindhemming)
LX5205-12

#— 2 ¥ (Serging)
LX52083-22

#ZZHE( (Turn down hemming)

LX5204-32R2

Ve




HHERMA3)

*k =[5 BRZEAT] (Not for sale basically )

REF.
NO.

PART NO.
wneEs

210685
210680
210681

5184
201191

3044
210682
5053
210683
210684

2906
7020
201252
210691
210690

5088
167066
205361

5057
210689

5157
2430
2905
137142
210692

1206
201211C91
205835

5299
303312A

303313
XXXXXX
XXXXXX
210584

5030

210585
XXXXXX
XXXXXX
277126

1231

211600
5030

LN
NE I T

ERcHAHE ®

SENEH

WMUSE S+ NNy
AN
Q| T

SN TR

LA O ERENC

AR 1 2NN

N
aml \N T =

WNEHEN THNEN BB YN NN

GHES ¥ FBUdMG

\&
QR

FTURH ¥ IHBYY
N&E

AR AN
ANAVAN
aN\ a
(31 NNt

<

A

o
I

N\ R R\
Q a

Al
-,

X wuEs

HYE HATHR HEFET UHARNE NEHEH BEHB
NE \H

N¥H NEHHEH NHHH

3
Oy o

AN

XXXXXXBY—9—UTY,
78~86 HDOY — U/ — Y RTHERL T HEIL,

ONAN Q%< <

>
X X
=N

B

a{r -

X v
L AN

X W X

B

=

vk

SPECIFIC PARTS (3)

NAME

CLOTH GUIDE BRACKET ASSEMBLY

CLOTH GUIDE BRACKET

HINGE/EDGE GUIDE BRACKET

SCREW
SPRING

NUT

STOPPER
SCREW

PIN

FLAT SPRING

SCREW

SCREW

SPRING WASHER

CLOTH GUIDE COMPLETE
BRACKET

SCREW

WASHER

CLOTH GUIDE
SCREW :
ADJUSTING PLATE

SCREW
SCREW
SCREW
WASHER
STOPPER

SCREW

FOLDER COMPLETE (40MM)
AUXILIARY PLATE

SCREW

REGULATOR

FLAT SPRING

PRESSER FOOT
PRESSER FOOT FINGER
UNCURLER

SCREW

WASHER

PRESSER FOOT
PRESSER FOOT FINGER
FABRIC GUARD

SCREW

UNCURLER
SCREW

X X X X XX isone of the gauge parts.

e e il o B ) bb ek ek b o Pb b ek pand  pumd b b b ek DN bt b DN DN [l o P ek sk bk Pk ok ek kb

b

Please confirm the correct part by the gauge parts lists on pages 78~86.



LX3215+3216-42

E 4 EXY (Shirring) LX5214-43

LX5214-43

LX3215-3216-42 @




HHER&G) SPECIFIC PARTS (4)

REF. PART NO.

NO. BB EF 2 B NAME QT.
1 275514-91 b ¥ HW ) ¥ & () SHIRRING ATTACHMENT COMPLETE 1
2 275515 737 b BRACKET 1
3 7022 Y2V /M4 x14 SCREW 1
4 240332 AR =Y - SPACER 1
5 7191 ER2T /M4 X277 SCREW 1
6 210947 L AN S FLAT SPRING 1
T 1206 ¥xvY/7C4x5., 3 SCREW 2
8 275516 7357 v b BRACKET 1
9 7160 BiEF 2/ M6 SCREW 1

10 204888 mn = SPRING 2
11 4806 AATFY P/ M6 NUT 1
12 210945 O A AN STOPPER 1
13 5328 Tx¥Y/C4x6., 3 SCREW 2
14 210946 AN FLAT SPRING 1
15 1206 ¥%x2T/C4Xx5 3 SCREW 1
16 275517-92 N X R W SPRING GUIDE 1
17 7021 ¥xTYV /M4 x12 SCREW 1
18 208447-UA M+ + v b POST NUT 1
19 208448 5F =zv b SPRING BUSHING 1
20 210940 JE # % 2 SPRING 1
21 204091 K & WASHER 1
22 50824 Wir® CS65 SCREW STUD 1
23 210944 R & WASHER 1
24 275518 AN LEVER 1
25 4806 AAFTYEFE/ M6 NUT 1
26 275520 7355 v b BRACKET 1
27 240320 JE %\ % SPRING 1
28 275521 L] SHAFT 1
29 202522 1k X ) RING 1
30 207045 & WASHER 1
31 240323 JE# N R SPRING 1
32 206225 AT - COLLAR 1
33 1457-1 kExY /C5 X3 3 SCREW 2
34 210955 & & WASHER 1
35 5029 T2V /C3XT. 5 SCREW 2
36 212435 ro— 7N CABLE 1
37 212436 r—7 Ry CABLE SUPPORT 2
38 7099 B Y/ M SCREW 1
39 202433 M & WASHER 1
40 4806 AAFY /M6 NUT 1
41 275522 5w F LATCH 1
42 179765-15 + v +F /M 4 NUT 1
43 7164 B xvy /M4 SCREW 1
44 240104 R & WASHER 1
45 275523 T35 v b BRACKET 1
46 7022 T2V /M4 x14 SCREW 2
47 210961 RN CLOTH GUIDE 1
48 7012 ¥xT /M 5 X 6 SCREW 2
49 137906 & WASHER 2
50 275524 J Vv -—-F BLADE 1
51 275525 JVv-—-F BLADE 1
52 200098 & WASHER 1
53 270035B 20 X7V—F CLOTH PLATE 1



E 4 HLY (Shirring)

LX5214-43 LX3215+3216-42

7 — 7 {313 (Attaching tape)
LX5214-53+53C3+54




H AR5 SPECIFIC PARTS (5)

REF. PART NO.

NO. & B F # i) NAME QT.
1 XXXXXX #ox PRESSER FOOT 1
2 211600 M B iR UNCURLER 1
3 5030 T2 /C1 x 2 3 SCREW 1
4 274025 74 v H - H—-F FINGER. GUARD 1
5 XXXXXX i x PRESSER FO0OT 1
6 7013 £xTY /7 M3. 5 x8 SCREW 1
7 208958-B o427 /C3 SCREW 1
8 212499-B Bt ¥ PIN 1
9 5409 AAFY F/C3 NUT 1

10 212498 5 v F LATCH 1
11 274028 * YN X% SPRING 1
12 3153 + v k NUT 1
13 208532 M (e YHH) PRESSER FOOT FABRIC GUARD 1
14 5030 rxv/C1x2, 3 SCREW 1
15 274022 FVIUNZX SPRING 1
16 7008 2TV /M3 X4 SCREW 1
17 274026 24 v H - M= F FINGER GUARD 1
18 7009 XY/ M3 XDH SCREW 1
19 275542-91 5 — 7 &M (M) TAPE GUIDE ASSEMBLY 1
20 275510 F—-—7KAN TAPE GUIDE 1
21 7066 B xY /M4 SCREW 1
22 210307 R EE WASHER 2
23 275511 F-7RN TAPE GUIDE 1
24 211267 F—7T8HY TAPE TAKEUP 1
25 208735 F R FABRIC GURAD 1
26 1333 T2 /C1 X4 SCREW 1
27 XXXXXX #H x PRESSER FOOT 1
28 XXXXXX # xR PRESSER FOOT FINGER 1
29 211600 # o # Bh A UNCURLER 1
30 5030 Ty /C1x2, 3 SCREW 1
XXXXXXWR7y—o8=UTd, X X X X X X is one of the gauge parts.

T8~86 HDOY — V=Y KX THERL T I, __ 55— Please confirm the correct part by the gauge parts lists on pages 78~86.



5 —7ft13 (Attaching tape)
LX5214-54

Ny U % 5 2 (Backlatching)
LX5204-82




BEHERMA(6) SPECIFIC PARTS (6)

REF. PART NO.

NO. & B & & B NAME QT.
1 210530A90 & F+ (4 ) THREAD TENSION COMPLETE 1
2 208447-UA W F F+ v b POST NUT 1
3 208448 5 F v b SPRING BUSHING 1
4 208450-UA = I CUP 1
5 210319 Wrm TENSION DISC 2
6 208449 7 =Wk FELT 1
7 5082A W& CH SCREW STUD 1
8 201086A E# N (H) SPRING (MEDIUNM) 1
9 210531-9U0 ¥ ¥ (#4) THREAD TENSION COMPLETE 1
10 201068 EwAX (H) SPRING (LIGHT) 1
11 211941 E #% )\ % SPRING 1
12 XXXXXX Hx PRESSER FOOT 1
13 XXXXXX W PRESSER FOOT FINGER 1
14 277126 MmB W FABRIC GUARD 1
15 1231 Y2/ C1x3 4 SCREW 1
16 273008F FTXZAH LOWER KNIFE HOLDER 1
17 270037C 7 XAV —-F (®ih) CLOTH PLATE (NARROW) 1
18 271010A A+ (BT ) BRACKET 1
19 XXXXXX #t NEEDLE PLATE 1

XXXXXXEr—vX—=UTd, X X X X X X is one of the gauge parts.

78~86 DY — Ui — Y RTHERL T &, 57— Please confirm the correct part by the gauge parts lists on pages 78~86.



#7332 (Option)

LX5203- 22

LX5204-01,02,32R2

LX5214-01,03,03C3,53,53C3,54
M03,M03C3,M53,M53C3

LX3215 _

LX3216 01,02,03,04,42

LX5200 Series (20

LX3200 Series (21




LEMR FABRIC EDGE GUIDE

REF. PART NO.

NO. BB B & &5 & NAME QT.
1 210685 ER TS b (M) CLOTH GUIDE BRACKET ASSEMBLY 1
2 210680 ERTZ37 v b CLOTH GUIDE BRACKET 1
3 210681 v v /%M 7 5% v+ HINGE/EDGE GUIDE BRACKET 1
4 5184 B xv/C5H SCREW 1
5 201191 my % SPRING 1
6 3044 AAFYEFE/SCH NUT 1
T 210682 X by N=/ o STOPPER 1
8 5053 ¥xT/C4 x4, 8 SCREW 1
9 210683 BAt € PIN 1

10 210684 L AN S FLAT SPRING 1
11 2906 Y2V /C4x2, 6 SCREW 1
12 7020 XY/ M4x10 SCREW 1
13 201252 AN« SPRING WASHER 1
14 210686 LEHREG (M) BRACKET COMPLETE/EDGE GUIDE 1
15 210687 L EHRE BRACKET/EDGE GUIDE 1
16 5088 AAXY/C4xT. 5 SCREW 2
17 167066 & WASHER 2
18 1202 ¥xY/C4Xx17 SCREW 1
19 167066 & WASHER 1
20 204667 Y E R EDGE GUIDE 1
21 201233A % E R EDGE GUIDE 1



A (2% &) F—IN—Y RIS

PLAIN SEAMING(2-NEEDLE) LX3200 Series GAUGE PARTS
CONSTRUCTION CHART

LX3215 LX3215_
| I I ]
NGXSW NGXSW NGXSW NGXSW NGXSW NGXSW
2X3 277514P30 3%3 277515P30 3X4 277513P40 2% 3 277514R30 3X3 277515R30 3% 4 277513R40
2X4 277514P40 3X5 277513P50 2X4 277514R40 3X5 277513R50

277323-13 277323-16
27732413 277318-13 277324-16  277318-13
- 3B -3 gj'—‘_—q 3B
277326-13 277325-13 277326-16 277325-16
- ! ‘L,,
]
NGXSW NGXSW
2X3 277117 3X3 277118
24 277117 34 277118

3X5 277118




LX3215 4 /222(K)

LX3215 45 /223(K)

LX3216 LX3216
NG NG
2 277026-92 275030 3 277027-92 275030
8 a ]
IS
:‘ M \ii
| f
f f
NG — - NG
L.X3215 1.X3216
277014A #8 277010 #2
&H——D E&?
277015 277018
=
-01/222 -01/222K
-02/223 -02/223K
I— 201121A T 210755 202295
l | | 1
| | |
| ( |
| | |
| | T
l | |
| | | |
L1 1 .
|
St (R 4 3) fiuk s T R st
PLAIN SEAMING PLAIN SEAMING
(EXTRA LIGHT FABRIC) (LIGHT FABRIC)
. HETRA
LX3200 Series COMMON PARTS
F—N—Oy 7§58 ZEIRHT
OVERLOCK NEEDLE GUARD CHAINSTITCH NEEDLE GUARD
277007 277004 277008 277006

)




b1 )i

F—=IN—Y RIEE R

V)% LX3200 Series  GAUGE PARTS
SMALL FOOT CONSTRUCTION CHART
(GOOD FOR CORNERING)
LX3215
Lx3216-02A/223
I l
NGXSW NG XSW NGXSW

2X3 277514R30
2X4 277514R40

3X3 277515R30

3x4 277513R40
3X5 277513R50

277323-16
277324-16  277318-13

P

277326-16

277325-16

=
-

NGXSW
2X3 211907
2X4 211907

NGXSW
3X3 211909
3X4 211909

NGXSW
3X5 211910




LX3215 554/223

LX3216 I
NG NG
2 277026-92 275030 3 277027-92 275030
]
v DY
;‘ i
il
[
UU
NG
|
L.X3215 LX3216
277014A #8 277010 #2
&— &?D
277015 277018
'\.
202527A 202295
o
HeRE R (h A i)
ANED{L#E

PLAIN SEAMING
(MEDIUM FABRIC)

SMALL FOOT
(GOOD FOR CURVING




Ho§dH (2% i)

K- =y RIIMRE

PLAIN SEAMING(2-NEEDLE) LX3200 Series GAUGE PARTS
CONSTRUCTION CHART
LX3215 LX3215
LX321 6-03/233(K) LX321 6-03/333(K)
]
| 1
NG X SW NGXSW NGXSW NGXSW
3X4 277517R40 3X4 277517R40 5%5 277516R50 5X5 277516R50

3X5 277517R50

5%6 277516 R60

1.6 TT
Pt

1.25 -+ +~

277327-16

277328-16  277318-13

;:3 B

277330-16

277329-16

3

1.6 ~ —

277118

277119




LX3215 LX3215
oo 6-0|3/233(K) X 216-03/333(K)
|
L 1 ]
NG NG
3 277027-92 275030 5 277028-92 275030
B B
T
il
i
.
l L I I |
| ~ |
LX3215 LX3216 LX3215 LX3216
277014B 8 277010A #5 277014A #8 277010 #2

_—

2
—

I

i
—

277015 277018
==
031233 03/233K
03333 -03833K
[ o121 2norss | 202295
| I I r
| | |
| | !
| | |
| | |
| | J
| | |
L1 1 -

HeREH] Ul )
PLAIN SEAMING
(MEDIUM FABRIC)

A (PR
PLAIN SEAMING
(MEDIUM FABRIC)




k2 F PLAIN SEAMING
E4EY A SHIRRING

LX3215 44 /435(K)

) F—IN—"Y RFIEEER
|_X3200 Serles GAUGE PARTS
CONSTRUCTION CHART

LX3215 45 /933(k)

LX3216 LX3216
I 1
NGXSW NGXSW NGXSW
5X5 27752450 3X4 277521 R40 5X5 277520R50
5X6 277524 T 60 3X5 277521 R50 56 277520 R60

g

s
T
2
~

217334-16 277331-16
217831-25 277335-16  277318-13 277332-16 27731813
277338-25 27731813 , Y -3 S BB
B : ‘ 2 HT s
B S i
277339-25

1.6 —~

277336-16 | 277333-16
1 i3 I

NGXSwW
5X5 277122
5X6 277122

NGXSW NGXSW
3X4 277120 5X5 277121
3X5 277120 5X6 277121




LX3215

LX3215 45 /933(K)

LX3216
l | l =
NG NG NG
5 277029-92 275030A 3 277027-92 275030 5 277028-92 275030
5 5
I
i ! i
NG i NG
l I J
LX3215 L.X3216 LX3215 LX3216
277014 #1 277011 3 277014B # 277010A #5
&> =L & @53£F9
277015 277018-C 277015 277018
\_ \h
-04/435 -04/435K -42/233 -42/233K
[ - -
| e | 27009 [ oniza | oross 202295
| ; | | l l
I | | I ! |
l | | | - I I
| | | | | |
} | | | | !
R S L1 .
A& A (1 4 1) LA HG B GES )
PLAIN SEAMING SHIRRING

(HEAVY FABRIC)

(LIGHT FABRIC)




1A (1%dt) =T IN="Y FIFIHRE

PLAIN SEAMING(1-NEEDLE) LX5200 Series GAUGE PARTS
CONSTRUCTION CHART

LX5204-01/223(K) LX5204-02/233(K)
SwW SW
3 277500P30 3 277504R30
4 277500P40 4 277504R40
5 277500P50 5 277504R50

277300-16F 277303-16F
277301-16F  277318-13 277304-16F  277318-13
Rl Saitls
277302-16F 277305-16F

:

16~ -

i’
i
HH
2{2

£
g
|

201230C

SW

3 210370 #
4 210371 #2
5 210371 #2

)




LX5204-01/223(K) LX5204-02/233(K)
179630-92  275019A
é
277010 #2
—l
277015
-01/223 -01/223K ~02/233 ~02/233K ow ow
———— == —_————r———— 3201127 4 202295
| 201121A I_ 210755 | 202295 (_ 201121A 1_ 210755 | g 202295
| | | ? | | | 1
| | | | | |
| | I | | |
I | | | | |
| | | | I |
| | } | | |
L1 ° Y "
MR (R M)

HORE T} (RR L 1)
PLAIN SEAMING
(EXTRA LIGHT FABRIC)

PLAIN SEAMING
(LIGHT FABRIC)

. IEERG
LX5200 Series COMMON PARTS
(- ™~
277005 277004
~ 4




HEEA (2% §t)

PLAIN SEAMING(2-

NEEDLE)

LX5214-01/233(K)

LX5200 Series

LX5214-03/333(K)
LX5214-M03/333(K)

F—=YN="YFRIEME

GAUGE PARTS
CONSTRUCTION CHART

LX5214-03C3/333(K)
LX5214-M03C3/333(K)

NGXSW
2X3 277505P30

2X4

277505P40

NGXSW
2X3 277505R30
2X4 277505R40
2X5 277505R50

277303-16F
277304-16F  277318-13

Rl

1.25 - +~

277305-16F

g

1.6 - +

£

201230C

Sw

Sw

3.201396B 4 201310A

ci G

SwW

3 210503 #s
4 210374 M7
5 210374 #7

il




LX5214-03/333(K) LX5214-03C3/333(K)
LX5214-01/233(K) LX5214-M03/333(K) LX5214-M03C3/333(K)

NG
2 277022-92 2750198

&

iy

-+ NG

2770108 #6 277010A #5
277015 1X5214-M03-M03C3

277034

-01/233 -01/233K
-03-03C3/333 -03:03C3/333K
-M03-M03C3/333  -M03-M03C3/333K

=T 202295
I 201121A | 210755 |
I I I
I 0 I I
I I |
_ N _ | ‘ | ¢ I -
i III | '/) ;‘ P
I I | U
L1 __1
R ) HAE A (E 3 HRER (o 4 30) sk
- SEAMING PLAIN SEAMING PLAIN SEAMING PLAIN
A LIGHT FABRIC) (MEDIUM FABRIC) (MEDIUM FABRIC) (EXTE



#351H BLINDSTITCH HEMMING F—IN="YRIELE

#—9M SERGING LX5200 Series GAUGE PARTS
TE#8H TURN DOWN HEMMING CONSTRUCTION CHART
LX5205-12/223(K) LX5204-32R2/233L(K) LX5203-22/233(K)

SW SwW SwW
3 277500P30 1.5 277502P15 5 277504R50
4 277500P40 6 277504 R60

277300-16F 277315-16F 277303A16
277301-16F  277318-13 277301-16F  277319-13 277304-16  277318A13
IR LR iér = i§$f’35@
277302-16F 277305-16
= 3
201152€ . 202799
SwW SwW SwW
3 277115 #10 1.5 205525 5 210371 #2
4 277103 #11 6 210372 #3




LX5205-12/223(K) LX5204-32R2/233L(K) LX5203-22/233(K)

179630-92 275019A

]
5

277010 #2 2770148 ¥

i —

EJ? &—5

277015

-12/223 -12/223

-22/233 -22/233

-32R2/233L -32R2/233LK

i 202295

| 201121A | 2075 )

I I |

I I I

I | |

I (I |

| I I

I | ! d

L1 ]
3 7 R () # | H (E ) FERER ()
SERGING BLINDSTITCH HEMMI TURN DOWN HEMMING
(LIGHT FABRIC) (LIGHT FABRIC) (LIGHT FABRIC)




ESmY A

J=TNRN—=YRIBKEX

=711 R LX5200 Series GAUGE PARTS
SHIRRING CONSTRUCTION CHART
ATTACHING TAPE
) LX5214-53/333(K) LX5214-53C3/333(K)
LX5214 4|3/ 333(K) LX5214-M53/333(K) LX5214-M53C3/333(K)
NGXSW

2X3 277505R30
2X4 277505R40

NGXSW

2X3 277505R30
2X4 277505R40
2X5 277505R50

=

—
«©

277306-16 277303 16F
27730716 277318-13 277304-16F  277318-13

: =3 BB

53? i3 Rl R
@ 27730816 277305- 16F

3

1.6 - —

SwW
32711124
4 277124

277112

sw

3 277159 #22
4 208651

5 208651

Gl

_,74__



LX5214-53/333(K) LX5214-53C3/333(K)
LX5214-43/333(K) LX5214-M53/333(K) LX5214-M53C3/333(K)

NG
2 277022-92 2750198

|
i
y
—+4- NG

277010A #5

=L

1 X5214-M53-M53C3

277015 277034

-43/333 -43/333K

-53-53C3/333  -53-53C3/333K

o T e 202295

| 201121A | 210755 | )

| | |

I | I

| I I

| I |

I I |

[ | | |

L1
LY B0 H (hIE £ ) 77 R(hEE ) TR (hE )
SHIRRING ATTACHING TAPE ATTACHING TAPE
(MEDIUM FABRIC) (MEDIUM FABRIC) (MEDIUM FABRIC)




F—IIN—YRIEBKE

F-7fH
Ny4y9R i GAUGE PARTS
ATTACHING TAPE LX5200 serles CONSTRUCTION CHART
BACKLATCHING
LX5214-54/443(K) LX5204-82/233(K)
1
[ ]

NGXSW NGXSW sw

2X3 277505R30 2.5%3.5 277508R35 3 277532-30

2X4 277505R40 2.5%4.5 277508R45 4 277532-40

5 277532-50

2X5 277505R50

277351-16F 277303B16F

277352-16F 277318-13 277304A16F 277318-13

- -

S P AP
277353-16F 277305A16F
[ i
f-g i g
277111 277114

SW

3 277159 #22
4 277104 M6
5 277104 #16

o]

SwW
3.5 277105 H7
4.5 277105 #7

SwW

3277115 #10
4 277103 #H1
5 277103 #11

&




LX5214-54/443(K)
1

LX5204-82/233(K)

NG
2 277022-92 2750198

& g

NG
2.5 277023-92  275019C

179630-92 275019A

ik
—~ NG NG
| |
|
277011 83 27010 #2
é) g
277015
54/443 -54/443K -82/233 -82/233K
F— T ————r————7 sw sw
| 20m21A | 210755 | 202295 l_ 11214 210755 3 20mar 4 202238
| | I | | :
| | | | | |
| | | | { |
| | | ! | |
| | | | |
| | | | | |
’ _____ L 1 . L L !
7= 7R UL /35757 B ()
ATTACHING TAPE BACKLATCHING

(HEAVY FABRIC)

(LIGHT FABRIC)




LX3200 Series

LX3200 Series

GAUGE PARTS LIST (1)

=T R—=IE1)

S
26-120012 v £
(N O)zzz/10-912EX
axba ocossz | 900212 800112 $00£.42 100112 662202 §61012 vielloz | & | (s1)
14
26-920.L.2 4
£
(43G10H 1GN) H4vay LNOYH dv3y LNOHA I4INX EEO] Mms ON .
31033N 3aINo MNM__WMH asvno aygvno %m_\ﬁw.._ Q31ONY Lvid 3d ?omm_n_w\o,qz
av3HHL 37033N HOLILSNIVHO 37033N XO01HIA0 34INY "3ddn 31BNy
¥ [ g ¥ _ [I] Y X8 _ L X B U
Bk = = b4 - 7
3 Bk &5 AT ER L —F Xi CRT L oM
05 « s
£l -5282L2
811222 ovdeLsLLE 12 €
81022 sl0LL2 8 # vvioile | Z# orolLz (e1-81g222) | (e1-veeLLa) £1-£28LL2 oedsiszze £ bizzz/ S.va«nﬁ
£1-9282.2 ov « v
21102 L : z
oedr1§2L2 €
434001 434001 43avayds 434001 "SSVY LOOd 904d 90d 500 "SSV HOa aivid Ms N "03ds/
HOLILSNIVHD HIMO1 d3ddn Y3ddn H3sS34d WEEFREE(] a33d 'xnv a334 NIVIN a334d NIV 31033N 35nVYD 3dAL INIHOYIN
—\/—VEEZ —\ /=L —SANLET —\ /=T (B¥) Tt BOXEF EEIghalli:]: g Y¥RO¥E (B RAEE 4% s—4 MH
RS




LX3200 Series

LX3200 Series

GAUGE PARTS LIST (2)

=T N—IYFK(2)

S
26- 120112 v ¢
1§ N £22/vZ0-91ZEXT
o8 080522 900L.2 800LL2 00422 100422 562202 vieszor | e | o
14
26-920L22 2
£
s
26-120LL2 v £
L (M)ezz/zo-91ZEXT
axia 0£0622 900422 800LLZ 0012 100222 62202 csL012 VIZLL0Z £ Pt
1 4
26-920..2 4
£
(@3a10H 1aN) uvad INOu dv3d INOHA 34NN 34INX Ms | ©N .
21033N 3aino o asvno auvno oo Q31ONY 1v14 TAAL SRR
QvasHL 31033N HOLILSNIVHO I1033N ¥O0THIAO 34INY H3ddn 39nvo
F7 I [T % I ] YkE |  ¥X& .
1£3 — b N i— 7
1 AR BiE ERuE= B * ZXT “ s
oL6LIZ 05 s
o1 -SZELLZ
OVHELSLLZ v £
806112 : £22/vZ0-9126X
810222 10422 8# vvioLzz | Z# 01012 (e1-81€222) | (91-¥26L22) | ©L-€28Ll2 | OEMSISLLZ £ Pt
91-9281L2 or v
106112 .
0EHPISLLZ £
05 « B
o1-s2ZEL22
gLLLIZ OVMELSLLZ v £
810222 ISTIIL 84 yploLLZ | z# 0oLz (eL-818L22) | (01-¥26222) | ©OL-£26LL2 | OSHSISLLZ £ gnuu\uommvunx._
oL-92£1.2 or « v
L1222 2
0EHPLSLLZ £
. . Ms | ON .
434001 434001 H3avayds 43d0o1 SSV 1004 v0a 504 v0a ssv ©0a aLvid 03ds/
HOLILSNIVHO HIMOT H3ddn 43ddn H3SS3Hd Q3344410 | Q334°XnV | Q3IFANIVW | 4333 NIVW 31033N J9nv0 3dAL INIHOVIN
—\ /=R —\ /=" —LSANLYET —\/—1T (BY) Tt ROXEE o fgbatri: | YWYRARE (B RA¥E iz =L Yo

I % &Hi ¢ §

<8

...79_



LX3200 Series

LX3200 Series

GAUGE PARTS LIST (3)

J %% (3)

IN—"

g—

26-820LL2 5 g i

Re ww a £506.2 900112 800122 00222 100422 562202 c5L012 vizhoz |- L bueeeeo AM -_vunx._

26- 120112 v £
9
26-820L12 s
S -
vi# £606.2 900..2 800212 00222 100LL2 62202 561012 vIZ1102 Oieezieo-91zexa
12 X 0G < (s1)
Z8-220L.2 £
4
(43Q10H 1aN) dv3d ANOYd Hv3y ANOY4d I4INM F4INY Ms ON .
37a33N 3aINo mmm"u_mn ayvnd ayvno mmmﬁwr Q3ONY 4vi4 oo a4 Eomwu_w\o%
av3yHL 31a33N HOLILSNIVHO 37a33N X001H3A0 34INM H3ddn 3Isnvyo
B [ [T ] _ ] xXg | CX&
173 — KL - “H
# THBE B SRR EEE CrT “ ¥
Ju ﬁ/f W
811222 91-62ELL2 0SHB15222 s S )
810222 sl0LL2 84 YPLOLIZ | ZTH OLOLLZ (e1-81e222) | (91-828L2) | ®L-lZELLZ - | Oheeereo .M__V«nx._
8L1LL2 91-0EELL2 OVHLIGLLZ v £
00 9
L1222 91 -62ELL2 ¢
0sHBISLLE s )
810222 s10222 6# GYLOLLZ | G# VOLOLLZ (b-8i6212) | (01-828242) | OL-1Z8LLT | o b L] DAEEZEO o
05 o s
8LLLL2 91 -0ceLLT AR £
OVMLISLIZ v
} . MS | ON .

H3d0O1 ¥3doOo1 y3agvayds H3doOo1 SSY 1004 50d 904 v0a ssv Doa 31vd . 03ds/
HOLILSNIVHO HIMOT H3ddn H3ddn y3ss3ud g334'34i6 | a333 XNV | A3IANIVW | @334 NIVW 31033N 300V 3dAL ANIHOVIN
—\ /(" —\ /=1L —5RNLYET —\ /=T (BY) Teht ROAXEZ [SiTgballi:[: 4 YYRAYE (B BA¥E .25 3 L pees

7 w & S B [eBR
>

_80_



LX3200 Series

LX3200 Series

GAUGE PARTS LIST (4)

Y 3 (4)

JN—"

~

’

o —

9
26-8201L2 ———— g
S
vi# 0£05.2 000222 80022 ¥00.12 100222 562202 csL012 vIZL10Z 4 Oheezizy-sizexa
2% 04 s (s1)
28-220222 R R
v
9
124 VO£0S.2 268-820LL2 900.22 200242 00222 100222 60022 290112 000222 G Disevivo-91zex
12 % 0a . (s1)
AKUQJOI Jﬁzv Hv3d LINOYA Hv3yd INOHd I4INM EEIL] MS ON .
37033N 3aino el auvno auvno eyl Q3TONY 1v14 AL SO
Qv3yHL 27033N HOLILSNIVHO 31033N ¥D0THIAO 34INY H3ddn 3Onvo
B _ U] B _ U] Y Xt _ LKk , T o
&3 — e R 11—, g
# ki B EREE BB % TKT # A
00« 9
121222 91 -€€€L42 (91 -2EELLE) 91-1E€LL2 | ]
05H02SLL2 G
810212 s1o0LL2 64 GVI0LLZ | S# YOLOLLZ (€1 -8LELL2) — . Ax:n«\uw..mvanﬁ
05« 3
0z1LL2 81-98£LL2 (81-cceL22) | 91-vEELLE £
ovH126LL2 v
o9 9 (N SE/PO - 91ZEXT
0-8102.2 10222 L4 viozl2 £# 110012 F49¥x4 GZ-6£€LL2 (E1-81£LL2) (sz2-8£€£L22) cz-188002 —— -t —1 & (s1)
05L¥2SLLT B
H3doo1 434001 43av3uds 434001 ‘SSV 1004 904 90a voq ‘Ssv D0a 31vd Ms | oN -03ds/
HOLILSNIVHO HIMOT H3ddn H3ddn 43ssayd Q334°4410 | @3z xnvy | QIIINIVW | a334 NIVW 31@33N 25AV 3dAL INIHOVIN
RS | VUL | —SRALYT | T | (BT | BOTWE | BOR@H | WYEARE | (BBORE A Gt ok

I % & s &

<8




LX5200 Series

LX5200 Series

GAUGE PARTS LIST (1)

v (1)

IN—"

-
-

e

ﬁ
| S
6 # 562202 —
12 %90 v6106.2 26-0€96L1 ¥00..2 S00LL2 ss/012 vizZLoz 14 - (EEZ /20-v0ZSXT
121102 ¢
64 v
12% 00 9610622 26-220L.L2 ¥00..2 §00..2 562202 §52012 vigioz  f--— ¢ (O)EEZ /10-p1ZSXT
£
S
Rmxwoo v6105.2 26-0€96L1 0022 S00L.L2 562202 §54012 vizZiioe v - (M)ezz /L0-¥0ZSX1
£
(43Q10H 1aN) Y3aT10H yvay LNON4 34INM 33INA 34INY Ms ON 53dS/
31Q33N aaino 39033N SIMOT Q31ONY ivid 351V 2dAL INIHOVI
av3dHL ayvno 31a33N 34INX H3ddn
B ﬁ ] Yxg | ¥x
193 85 XA fi— EoH
# il &4 KT “
Q S
&) & w )
05 ~ S
Z# LLE012 -
sL0LL2 Z# 010LL2 00£2Z102 491 -G0ELL2 (eL-81e222) | (491 -P0EL22) | 481 -£0EL.2 oy v - )eez /zo- voZSX
L# 02012 0£HP0S.LL2 €
VOLELOZ or « v
510222 9# 9010L.2 00£2102 491-S0€L.2 (e1-81e2L2) | (d91-v0€222) | dOL-€0EL.2 z ONeez /10-yizsx1
g96£102 0£dS05..2 £
0s « S
2# LIE0LE L
SL0222 24 ol0LLZ 00€£2102 491-20€LL2 (e1-818222) | (491-10€222) | 491 -00£L.2 or « ¥ - (Mezz /10-¥0ZSX
L# 0LE012 0£d005222 £
. MS ON .
H3d0O01 H3d001 HIONIZ LOO4 1004 faleld] 904 D0a SSY ©0a 3Lvd I Eci 03ds/
H3IMO01 H3ddn H3SS3Yd H3SS3AUd Q33d ‘4419 @334 'xnv a334 NIvW a334 NIVN 31Q33N 39nvYD 3dAL INIHOVIN
—\ /=1L —\/—UT W Tt Tt WBOREE Eslgbatri:f: 4 Y¥HOEE | (BIHROEE Wi5 =L i

I @ S & s §

<8

- 82 —



LX5200 Series

LX5200 Series

e

GAUGE PARTS LIST (2)

J % (2)

JN—"

~
—_—

P
bL# T (Meee
i 610522 26-22012 $00.12 500222 562202 s52012 ViZ1102 v 2 - 912551
£
S
iodoa 8610622 26-2201L2 v00.12 500222 s62202 $52012 vizLioz v 2 | (DeEe/eoN-p1ZsXT
g
A g
S
g . B heee
axha 8610522 26-220112 ¥00LL2 50012 562202 652012 viz1102 v z L0 - P1Z8XT
€
s
idea 8610522 26-220L12 $00LL2 500222 562202 ss2012 viz110z v z (eEe/e0 - ¥izsx
£
34INM 34IN
W3QIOHIAN) | 3704 uvay 1NOY4 34INY e e Ms | oW "03ds/
31033N 34N 3103aN 43IMO1 — 3dAL INIHOVW
av3dHL advny 31a33N 33INM H3ddn
k7 | ] ¥x® | YX&E
?: rxi (=4 z
3 Bk Bis 8243 = KT & W
J
0S ” S
1# vI£0LZ A v (oDee
ve0L12 s# voloLLZ 006210z | d491-S0£L2Z | (E1-816LL2) | (d91-v0ELs2) | dA9L-€0ELLZ | OF  « v 2 oM - Y1253
S# £05012 0£HS06212 £
os s
1# vi£01Z —
ve0112 S# voloLLz 0062102 | d91-S06L1Z | (€1-81€222) | (d494-v0£Ls2) | d9L-£0EL22 | OV « v z | Odeec/son-rizsxT
S# £05012 0£HS05.42 €
0s 4 S
L4 vi8012 ( .y ) [PV S Oileee
s10112 S# V010222 0062102 | d91-508222 | (E1-8161L2) | (dob-v0ELL7) | der-g0guz | oy 4 | v | 2 o0 P1Z8x1
S# £05012 0£HS05.22 £
0s s
1# vi012 A S
sLoL12 S# V0L0LL2 2062102 | d491-S0ELlZ | (E1-81€122) | (d9L-YOELLZ) | 49V-€0ELLZ | OV « v z ODEEE/E0 - PL2sXT
S# £05012 084506212 B
. Ms | ©oN .
¥340O1 ¥3dOO1 | YIONI4 LOOA 1004 v0a 90q v0q Ssv 900 avid | 03ds/
HIMO1 H3ddn ¥3SS3ud ¥3SS3Wd | Q334440 | Q34 XNV | GIIANIVW | G334 NIVW 31033N 290v5 3dAL INIHOVW
—\ /=1L —\—T W Tt Tt RO¥(@EE HROXEH WY¥ROEE | (BROA¥E iz I 2 EH

I @2 ™ Ly ¢ §

ot

- 83 —



LX5200 Series

LX5200 Series

GAUGE PARTS LIST (3)

Y (3)

IN—"

e

e

[
4
R,w“wo a6105.2 26-220LL2 $00222 S00L.2 $62202 §52012 vizLioz | —— z (1)eee /ev-p12SXT
£
% _ TG U neez
| 12X 9a V61052 26-0E96L1 $00LL2 S002/2 mmmmou SS2012 viziioz 5L |7 zuze-vozsx1
9
R«wwo v6105.2 26-0€96L1 $002L2 $001.2 662202 652012 viztioz - - (M)EET /2T -€£02SXT
S
64 v
2% 90 V610512 26-0£96.1 ¥00..2 §002.2 562202 SSL012 vizioz g - Ol)ezz /z1 - 5025X
€
WIQIOHTAN) | y3q10 Hvay LNOY4 24N o % A '03dS/
31033 Iaino EREEL] H3IMO1 1ONVY 1v14 J90v5 3dAL INIHOVI
Qv3dHL advno 31a33N 34INX H3ddn ST
¥ I [T kg | ¥X#&
=183 0 83 XA G4 =]
# =i XTI =
Q SN
&) AW mw )
oy« ¥
sL02L2 S# V010.22 verLLe 91 -BOELLZ (e1-81e222) | ( 91-20€212) 91-90€L.2 4 (M)EEE /ev-¥LZSXT
0EHS052.2 €
S10LL2 Z# oloLLe $25502 662202 491-20€222 | (ev-8heLLe) | (doL-10€LL2) | d9L-SIELLZ sid20sLL2 sl - Oieez
R o ___ | [zuzE-¥OZSXT
£# 2L£01T 09 9
S10L12 6# Av10LL2 662202 91-G0€LL2 (erveieLse) | ( 8L-v0ELL2) QIVEOELLZ - (MEEZ /T - £02ZSXT
eH 1012 0SHP052.2 S
LI# E0bLLE oy v
sLoLLe 24 oloLLz - —————4  J2SHI02 491-20€222 | (e1-81ELL2) | (491-10€LL2) | 49L-00€LL8 | - om oo —bmmen - ONezz /21 -s02SX1
oL# sL1LL2 0£d00SL.2 £
. Ms ON .
434001 434001 H3IONI4 LOOS 1004 faleld] v0a 504 SSY 0oa ALvid R St 03ds/
H3AIMO1 H3ddn H3ss34d H3SSIHd [«EEEREEld] a3zl ‘xnvy Q@334 NIV a33d NIviN 31033N IDNYD IdAL ANIHOYI
- s . e
—\ =1L —\ =T Wt Tt HAXEZ HOFEH HWYHA¥E | (BROFE 0 =L | M

I @2 = &y ¢ &

o




LX5200 Series

LX5200 Series

e

GAUGE PARTS LIST (4)

J 3R (4)

JIN—"

~
-_—

]
LLg _ —— Oeee
12x0a g610S.e 26-220..2 v00.L2 S00.L2 662202 [Slps] ¥4 viZiioe i\v‘ B Z JEOESW - P1ZSX
€
S
hwmxuwoo g96106.2 26-¢e0lle v00L.2 600L.2 $62202 37111 ¥4 viciioe v [4 (l)ece/eSN-P12SXT
€
S
Ho# _ 7 (Meee
12X 9d a9610SL2 26-220LL2 vo00.L.2 c00..2 662202 1711 ] ¥4 viziioe | Av | 4 JEDES - ¥1Z5XT
€
S
\.menoc g6106.2 26-¢20L.2 v00Ll2 600.L2 662202 geloile vizZiioe 14 Z Oleee/es-vresx
€
(43a70H 1aN) HIAT0H uvay INOHA 21N omm__u_zx 34INM MS ON 534S/
033N 3aiNS 31033N ¥3IMo1 19NV Y I Jenve 3dAL INIHOVW
QvadHL ayvno 31a33aN T J4INY H3ddn kA ‘
¥ I ] ¥ | YX#&
BkRT &8 XL - — it o
* =3 YXT ¥
g \ 3 j / %
o ) \
0s " S
159802 ( ) ) SV S (Meee
veoLle S# Vol0LL2 chiLLe 491 -60€212 EL-8LELLZ (491 -v0€L22 491 -€0€2.2 I;m.W‘\H}\\‘ - vl.l Z JEDESI - ¥125X1
22H# 661112 0€YG0SLL2 €
05 s
159802 ]
ve0Lle S# voloLLZ cLLLe 491 -60€LL2 (e1-81€222) (491 -voeLL2) 491 -€0€LL2 [1) 2N 14 4 Oleee/eSN-¥1ZSXT
22H# 6SLLLT 0€HG0SL/.2 €
0S ” S
158802 ( ) | AU eee
sitoLle S# voloLLe [43Y¥x4 491 -6s0e2/2 €l-8lELL2 491 - ¥0€L.2) 491 -€0€Ll2 \‘Wi!m\i‘.il , o Z JE0ES - ¥12SX1
22H# 6SLL12 0€Hs0s..2 €
05  ~ S
159802 | oo - -
SLoLl2 S# volollz 43 Y4%4 491 -S0€eL.2 (e1L-81eL22) (491 -v0€L22) | 491 -£0ELLC [) 2 14 4 ONEEE/ES-FLZSXT
2eH# 6S1LLe i 0E”s0SLliz €
. Mms ON .
434001 434001 HIDNI4 1004 L1004 904 D0a 904 SSY D0a 31vid b Et 03ds/
H3amo1l H3ddn H35S34d y3SS3ud @334 '441Q EEER(s)7 Q334 NIVW Q334 NIYW 31Q33N 350D 3dAL ANIHOYI
—\ /=1L =\ /=T W/ Tebf Tef HOXEE EClERalli: -2 YYERO¥E () WA¥E i3 =L p=2

I & = & < &

S| <}

_85_



LX5200 Series

LX5200 Series

GAUGE PARTS LIST (5)

=S — Y% (5)

S
6# §62202 .
1Z% 00 V610522 26-0£9611 ¥00..2 S00..2 552012 viZ1102 14 - (M)eeT /28 - POZSX
L21102 €
Sy
0610522 26-£20L.2 se
s'e
R—V_Aw a ¥00LL2 500222 562202 csL012 VIZL10Z s ODEYY/PS - 715X
g6105.2 26-220L.2 v z
€
(43Q70H 1aN) Y3a10H uvay LNOHA 2310 34INX 24INX MS ON -53dS/
103N 3AINo 37033N ¥3MO1 319NV Lvid 360v5 3dAL INIHOV
. av3dHi audvyns 31033N 34INY H3ddN =5 -
¥ | g ¥ | YX#&
¥ rxd 4 4
# BeKR4S &3 FaT3 KT & U
05 S
Li# £0LLLE
S10LL2 ZH# oloLLZ viiLLe 491VS0ELL2 (er-81eL22) | (dolvvoeLLz) | de19€0€Ll2 or o« 4 - (W)EEZ /28 - ¥OZSXT
oL# SLILLZ 0£-2€6112 €
Sy w SV
Li# S0LLLZ Lo b —1 g2
GEYB0SLLZ S'E
s10LL2 e# LioLLe 1Lz 491 -£6€212 (e1-81€222) | (d91-2S€LL2) | d9L-1GELL2 0s # S ONerp/rs-rizsxa
oL# vOLLL2 boe e e mm
oy« v 4
zeH 651222 0EHL0S..2 €
. MS ON .
434001 434001 H3IONI4 LOOS 1004 D0d 90a falold] SSY Boda A1vd A B 03ds/
HIMo1 H3ddn 43sS3Hd H3SS34d Q334 ‘44di1a Q334 'Xnv a334 NIVIN a334 NIV 31033N 39nYO 3dAL INIHOVW
—\ /=1L —\ /=T W Tebf Tebé BO¥EE RO R YYRO¥FE | (B)ROXE 425 -4 e

I @ = Ly ¢ §

<8

_86_






INDEX

NO. NO. NO. NO. NO.
PART NO. PAGE REF. PART NO. PAGE REF. PART KO. PAGE REF. PART NO. PAGE REF. PART NO. PAGE REF
DCX27 % © 82 I 1208 53 7 1 4554 27 18 | 7010 31 10 | 7062 13 10
DCX27 % 9 83 | 12086 53 15 | 4572 9 10 | 7010 31 38 | 7082 13 28
DCX27 % 9 B4 | 1227 33 21 | 4573 31 48 | 7011 ] 3 | 7086 7 338
DCX27 # © 85 | 1231 47 4 | 4574 5 20 | 7012 37 8 | 70886 27 6
DCX27 # 9 88 | 1231 51 40 | 4575 43 5 | 7012 53 48 | 7086 55 21
DCI27 #11 78 | 1231 57 15 | 4575 45 8 | 7013 31 34 | 7077 7T 21
DCX27 #il 79 | 1333 55 28 | 4575 45 12 | 7013 31 37 | 7082 18 2
DCX27 #11 83 | 1467-1 53 33 | 4803 41 8 | 7013 33 17 | 7082 13 23
DCI27 #11 84 | 2430 51 22 | 4803 41 21 | 7013 35 22 | 7082 13 28
DCX27 211 85 | 2905 51 23 | 4803 41 24 | 7013 45 21 | 7084 7 38
DCX27 #11 88 1 2008 51 11 | 4803 41 27 | 7013 47 8 | 7000 53 38
DCI2T7 #14 80 ! 2008 59 11 | 4803 41 32 | 7013 47 22 | 7102 41 12
DCX27 #14 81 | 3044 51 6 | 4803 41 8 | 7013 40 12 | 7102 141 12
DCX27 #14 84 | 3044 58 8 | 4803 41 21 | 7013 55 6 | 7102 241 12
DCX27 #21 81 | 3001 37 11 | 4803 41 24 | 7017 5 23 | 7110 31 40
233-84 41 25 | 3150 47 30 | 4803 4127 | 7017 5 25 | 7110 31 42
233-84 41 25 | 31563 47 14 | 4803 41 32 | 7017 13 8 | 7114 19 20
233-54 41 25 | 31563 56 12 | 4803 41 8 | 7017 13 12 | 7119 17 28
2034 41 28 | 4009-HC 113 | 4803 41 21 | 7017 13 14 | 7120 17 34
2934 41 28 | 4012 41 23 | 4803 41 24 | 7017 27 13 | 7120 17 39
2034 41 28 | 4012 41 28 | 4803 41 27 | 7018 5 28 | 7150 17 18
283B 41 29 | 4012 41 31 | 4803 41 32 | 7018 7 13 | 7150 21 21
293B 41 29 | 4012 41 23 | 4805 31 15 | 7018 7 38 | 7180 58 ]
293B 41 28 | 4012 41 26 | 4805 35 T | 7018 T 48 | 7181 20 27
293C 41 30 | 4012 41 31 | 4805 41 18 | 7018 20 38 | 7183 18 17
293C 41 30 | 4012 41 23 | 4805 41 37 | 7019 5 30 | 7184 53 43
293C 41 30 | 4012 41 28 | 4805 41 18 | 7019 5 34 | 7185 19 14
3804 41 8 | 4012 41 31 | 4805 41 37 | 7019 7 271 | 7185 18 35
3804 41 6 | 4014 41 20 | 4805 41 18 | 7019 ] (A 7186 49 18
3804 41 6 | 4014 41 20 | 4805 41 37 | 7019 15 8 | 7187 27 8
381-84 41 9 | 4014 41 20 | 4806 583 11 | 7019 15 12 | 7168 23 17
381-S4A 41 9 | 4021 41 17 | 4808 53 25 | 7019 19 4 | 7188 25 28
381-84 41 9 | 4021 41 38 | 4808 53 40 | 7019 19 T | 7170 11 12
382-S4A 41 11 | 4021 41 17 | 4808 45 10 | 7018 19 8 | 7170 19 2
382-5A 41 11 | 4021 41 36 | 4808 45 14 | 70109 19 18 | 7170 19 22
382-S4 41 1t | 4021 41 17 | 4818 45 8 | 7018 19 24 | 7171 36 33
383-S4A 41 19 | 4021 41 38 | 4821 7T 43 | 7019 19 27 | 7172 7 28
383-84A 41 19 | 4022 41 14 | 4904 43 8 | 7018 18 290 | 7173 33 28
383-S4A 41 19 | 4022 41 14 | 5029 53 35 | 7019 18 31 | 7174 21 11
384 41 22 | 4022 41 14 | 5030 47 6 | 7019 27 2 | T174 23 11
384 41 22 | 4109 43 11 | 5030 47 18 | 7018 33 31 | 7175 35 6
384 41 22 | 4109 45 17 | 5080 51 35 | 7018 33 33 | 7178 5 11
388 41 38 | 4510 21 35 | 5030 51 42 | 7018 33 38 | 7180 7T 18
388 41 38 | 4511 3 10 | 5030 55 3 7018 35 38 | 7181 53 5
388 41 38 | 4512 45 15 | 5030 556 14 | 70180 39 28 | 7213 33 25
48B8A6S 41 | 4514 9 11 | 5030 55 30 | 7020 5 31 | 7238 45 4
486488 41 | 4514 23 20 | 5053 51 8 | 7020 7T 41 | 7237 45 3
488498 41 | 4514 20 11 | 5053 59 8 | 7020 9 20 | 7238 31 18
486B0S 41 | 4514 39 10 | 5057 51 18 | 7020 9 20 | 8421 21 39
486B0S 41 | 4523 9 24 | 5060 37 3 | 7020 35 5 | 137108 27 ]
486B9S 41 | 4529 37T 14 | 50824 49 7 1 7020 35 14 | 137142 51 24
486C8S 41 | 4531 25 8 | 50824 53 22 | 7020 51 12 | 187908 53 48
486C9S 41 | 4531 38 6 | 50824 57 7 1 7020 50 12 | 1870868 456 22
486C0S 41 | 4533 17 6 | 5088 51 18 | 7021 5 14 | 187068 51 17
502-S4 41 15 | 4533 21 8 | 5088 59 18 | 7021 5 32 | 187068 58 17
502-S4A 41 15 | 45338 23 7 | 5088 35 28 | 7021 29 32 | 187088 50 19
502-SA 41 15 | 45338 23 19 | 5088 47 35 | 7021 33 15 | 176008-05 17 22
503-S4 41 o 4533 25 13 | 5138B 39 4 | 7021 37 21 | 179107-05 5 4
503-S4 41 1o 45338 25 15 | 5167 40 18 | 7021 53 17 | 179129-05 21 28
503-S4 41 ol 4533 20 25 | 5157 51 21 | 7022 5 2 | 179130-05 21 29
504-S4A 41 18 | 4533 31 13 | 5184 51 4 | 7022 21 3 | 1798138-01 21 22
504-SA 41 16 | 4533 33 5 | 5184 59 4 | 7022 23 3 | 179137-05 21 23
504-SA 41 18 | 4534 31 7 | 52824 11 7 1 7022 53 3 | 179160-05 25 4
505-S4A 41 4 | 4534 35 11 | 5299 51 28 | 7022 53 46 | 179160-05 25 17
505-SA 41 4 4535 5 21 | 5328 53 13 | 7023 7 42 | 178180-05 31 286
505-SA 41 4 | 4535 20 8 | 5400 47 11 | 7023 17 2 | 179202-25 20 34
505454 41 5 4535 20 9 | 5400 55 9 | 7023 21 2 1 179341-15 33 238
505484 41 5 | 4538 17 4 | 5476 41 3 | 7023 23 2 | 170483-05 43 2
505484 41 5 | 4538 28 3 | 5478 41 3 | 7023 33 2 | 179483-05 45 2
508 41 35 | 4538 33 7 5478 41 3 1 7023 33 24 | 179498-92 27 18
508 41 35 | 4541 B 5 | 7008 717 | 7023 37 26 | 178630-92 82
508 41 35 | 4541 8 23 | 7008 15 3 | 7025 7 11 | 178830-982 84
507 41 10 | 4543 3 7 | 7008 15 8 | 7033 21 38 | 179830-92 88
507 41 10 | 4543 5 18 | 7008 27 15 | 7035 17 25 | 179712-05 33 13
507 41 10 | 4543 7 4 | 7008 2T 17 | 7038 20 14 | 179713-05 33 14
509 41 2 | 4543 7 7 | 7008 35 20 | 7039 21 37 | 179785-15 53 42
508 41 2 | 4543 13 4 | 7008 35 26 | 7041 21 5 | 200098 53 52
508 41 2 | 4543 13 8 | 7008 47 20 | 7041 23 5 | 200138 37 156
512 41 13 | 4543 13 21 | 7008 47 28 | 7044 5 7 | 200138 37 30
512 41 13 | 4543 17 9 | 7008 49 20 | 7044 9 28 | 200138 37 34
512 41 13 | 4543 31 24 | 7008 55 16 | 7054 21 30 | 200555 26 20
527-84 41 33 | 4543 35 18 | 7009 5 10 | 7055 23 15 | 201002 3 5
527-84A 41 33 | 4543 36 15 | 7009 19 12 | 7055 25 23 | 201022 17 21
527-84 41 33 | 4543 39 20 | 7009 16 33 | 7058 25 5 | 201022 31 21
527A8A 41 34 | 4545 21 25 | 7009 35 25 | 70586 25 18 | 201037 1 8
5274A84A 41 34 | 4546 17 20 | 7000 47 18 | 7058 31 27 | 201088 49 10
527ASA 41 34 | 4547 33 9 | 7000 47 24 | 7058 26 22 | 201068 57 10
1170-1 37 10 | 4554 17 27 i 7009 55 18 | 7059 28 385 | 201088 i1 10
1202 59 18 | 4554 17 32 | 7010 18 10 | 7060 35 2 | 2010864 49 8
1208 51 28 | 4554 17 37 | 7010 19 18 | 7062 7 30 | 2010864 57 8



201181
201211C91
201230C
201230C
2012334
201252
201252

201252
201252
201252
201252
2013104
201368B
202175
202175
202178
202177

202109
202109
202199
2022874
202205
202205
202205
202265
202205
202295

202285
202295
202285
202433
202451
202522
202522
202528
2025274
202577

202700
202709
202875
202875
202875
2040524
204001
204185
204185
2042983

204867
204888
205015
205081
205381
205467
205525
205783
205835
208115

208225
208338
207045
208173
208173
208235
208447-UA
208447-UA
208447-UA
208447-UA

208448
208448
208448
208448
208449
208449
208449
208450-U4A
208450-U4
208450-U4

PAGE REF.

NO

e e DR R WO D WO W

PART NO.

208531
208532
208549
208651
208735
208773
208958-B
208958-B
208658-B
200408

200409
200410
210044
210058
210057
210122
210129
210130
210214
210807

210307
210307
210307
210319
210319
210319
210837
210370
210371
210371

210872
210374
210508
210529-90
210530-9U
210530490
210530490
210531-9U
210531-9U
210584

210585
2105884
2105884
210879
210878
210678
210680
210680
210681
210881

210882
210682
210683
210683
210684
210884
210685
210885
210688
210887

210880
210660
210601
210882
210755
210755
210755
210755
210755
210755

210755
210755
210755
210756
210757
210758
210840
210044
210945
210848

210047
210955
2106861
211287
211301
211388
211526
211528
2118600
211800

=
o

REF.

— w oo
DN WODOU ~3wW

o w [ —_—— =
—N IO~ TN -ID U IR = O W

(-]

w
W D D~ © —

NP e QO
OO W = ©Wwoo®

—— ——
Ao M == O OWP~I

00— = DD

NO.

PART NO. PAGE REF.
211800 55 2
211800 55 29
211818 37 2
211662 81
211907 79
211908 79
211910 79
211015 47 32
211018 47 33
211917 47 34
211018 47 29
211919 47 28
211920 47 31
211041 57 11
212435 53 386
2124386 53 37
212498 47 12
212498 55 10
212499-B 47 10
2124990-B 55 8
212878-81 37 5
212081 37 6
21206824 37 7
212087 9 13
2300474 7 52
240012 29 4
240020 37 20
240038 39 18
240039 25 8
240038 25 19
240039 31 28
240043 5 15
240062 25 ]
240062 31 186
240007 30 14
240102 21 17
240104 43 12
240104 45 I8
240104 53 44
240110 5 5
240222 18 13
240222 18 34
240235-92 33 8
240209 3 4
240301 5 17
240302 49 25
240303 7 8
240303 31 23
240304 43 [
240304 45 ]
240304 45 138
240305 5 10
240305 7 8
240305 7 15
240305 19 5
240305 19 25
240308 9 15
240308 17 8
240310 17 23
240311 23 8
240311 31 4
240312 21 18
240813 3 8
240314 20 18
240315 29 17
240317 29 18
240318 31 198
240819 31 20
240320 53 27
240321 28 33
240323 53 31
240324 33 34
240325 3 8
2403286 13 18
240327 37 29
240328 37 18
240328 37 35
240332 53 4
240334 37 18
240335 8 12
240337 25 24
240338 21 10
240338 23 10
240339 38 7
240340 ] 8
240340 9 18
240343 T 14
250233 7 50
252658 29 37
270008-91 3 9

PART NO.

270010-UD
270011-0D
270012
270013
270014
270015
270017
270018
270019
270022

270023
270024-9U
270026
2700284
270030-UB
270031-UB
270032
270033
270034
270035

2700358
270037
270037C
270042
270043
270044
270045
270046
270047
270048

270049
270081-98
2700814088
270082-SD
270083
270084
270085
270066
270077-UB
270082

2700824
270502
270503
270504AUD
270505
270507-61
270508
270509
270510
2705134

270513B
270513C
271000-62
271001
271001
271001
271002-982
271003
271004-92
271005491

2710084
271007
2710084
271009-62
271010
271010
2710104
271011
271011
271012

2710134
271022481
271500-92
271500-92
271501
271501
271502-92
271503-92
271504
271504

271505-982
271506-81
271507
271510
2715104
2715108
271511
271517-91
272000-92
272002-92

NO.
PAGE REF.
5 6
5 12
5 28
5 27
5 13
7 20
5 22
5 18
7 28
7 85
7 37
5 8
7 40
5 29
7 ]
7 10
7 28
7 28
7 32
7 1
53 63
7 2
57 17
7 3
T 22
7 24
7 25
7 38
3 11
7 18
7 18
3 1
3 2
5 1
5 3
7T 47
7 48
7 54
5 ]
T 44
T 45
] 2
8 4
8 22
8 21
9 B
] 8
B 27
f 28
8 i
8 30
49 23
17 1
17 3
20 2
33 6
17 5
17 7
17 12
17 17
17 18
17 19
17 15
17 24
19 3
19 23
57 18
] 8
19 28
19 28
19 19
17 14
21 1
23 1
21 4
23 4
21 6
21 7
21 9
23 9
21 20
21 28
2127
21 32
21 33
21 34
21 38
21 18
23 6
23 14

PART NO.

272500
272501
272502
272503
272504-81
272508-81
272509
272510-91
272511
272512

272513
272514-92
272515
2725186
272517
272517
272518
2725189
272520
272521

272522
2725238
272524
272525
272528
272527
272528
272529
272530482
272531

272582
2725334
272534
273000-82
273001-92
273002-92
2730038
2730086
273007
273008C

273008F
2730089
2730004
273010
273012
273500
273501
273502
273504
273505-82

2735074
273500-82
273511-82
273512-82
2740004
274001
274002
274003-92
274004
274005

274006
274008
274008
274010
274011-91
2740144
274016
274017
274018402
2740189

274020
274021482
274022
274022
274023
274024
274025
2740254
274026
2740264

2740274
274028
274028
2740334
274038
274505491
2745064
274512
274513
274514

NO.

PAGE REF.

29

——
oMU O WU LN —

—— DD - DD =t
WCI0D NP OLNDBIOOERD D — ~Jw—

—

0O bt st
N W — =W =W ©

——



INDEX

PART NO.

274518-91
274517-01
274517491
274518
274522
274528-91
274536-91
274587
274538
274538

274540
274541
274542-81
274543
275004
275005
275008
275007
275008
275010

275011
275012
2750138
2750134
275015
275018
275017
275018
2750184
2750104

2750194
27501084
2750184
275018B
2750188
275019B
275018B
275010B
2750108
275018C

275019C
275021
275022
275024
275028
275027
275028
2750280
275030
275030

275080
275030
2750304
2750304
275031
275032
2750338
275034
275085
2750386

275087
275038
275038
275047
275053
275058
275058
275510
275511
275514-91

275515
275518
275517-92
275518
275520
275521
275522
275523
275524
275525

2755268-8B
275540
275541
275542-91
278002-U4A
276002-U4
276003-U4
278003-U4
278004
276010

O Y oy ey -
OO ~J GO €O O GO WD O W B

NO.
PAGE REF.

00 O 0D = DO -
— 00 OO D OO e CO O = —

'S
(-]

o0 — —
OO == QO O U QO ~3 =

24

——
0D N —

- O 0o
[SX- k=]

NO.

PART NO. PAGE REF.
278010 45 1
278012 45 7
2780134 45 11
276014 45 18
277000 81
277004 78
277004 79
277004 80
277004 81
277004 82
277004 83
277004 84
277004 85
277004 88
277005 82
277005 83
277005 84
277005 85
277005 86
277008 78
277008 79
277008 80
277008 81
277007 78
277007 79
277007 80
277007 81
277008 78
277008 79
277008 80
277008 81
277009 81
277010 78
277010 78
277010 80
277010 82
277010 84
277010 86
2770104 80
2770104 81
2770104 83
2770104 84
2770104 85
2770108 82
277011 81
277011 88
277014 81
2770144 78
2770144 78
2770144 80
277014B 80
277014B 81
2770148 84
277015 78
277015 79
277015 80
277015 81
277015 82
277015 83
277015 84
277015 85
277015 88
277018 78
277018 79
277018 80
277018 81
277018-C 81
277022-92 82
277022-92 83
277022-92 84
277022-982 85
277022-982 86
277023-902 88
277026-92 78
277028-62 70
277027-82 78
277027-982 79
277027-92 80
277027-82 81
277028-62 80
277028-92 81
2770208-92 81
277034 83
277034 85
277108 84
2771038 88
277104 86
277105 88
277108 49 14
277111 86

e e e e e . e . ———_— e o e e i e e s e e o e s o et e i e e o e i e e e e e e o e e e e . o e S s e e e

NO.

PART NO. PAGE REF.
277112 85
277114 88
277115 84
277115 88
277117 78
277117 79
277118 78
277118 79
277118 80
277119 80
277120 81
277121 81
277122 81
277124 84
277128 47 3
277128 51 3%
277128 57 14
2771598 85
277158 88

277300-16F 82

277300-16F 84
277301-186F 82
277801-18F 84
277802-18F 82
277302-18F 84
277308-186F 82
277803-18F 83
277803-16F 85
277303A18 84
277303B16F 88

277304-186 84
277304-18F 82
277304-16F 83
277304-18F 85
277304A18F 88
277305-18 84
277305-16F 82
277305-16F 83
277305-16F 85
277305A186F 86

277306-18 84
277307-18 84

277308-18 B4
2773815-16F 84
277318-13 78
277318-13 79
277318-13 80
277318-13 81
277318-13 82
277318-13 83
277318-13 84
277318-13 85
277318-13 86
277318A13 84
277319-13 84
277323-13 78

277323-18 79
277324-13 78
277324-18 79
277325-13 78

277325-18 78
277326-13 78
277326-186 79
277327-186 80
277328-186 80
277329-18 80
277330-18 80
277331-18 81
277332-186 81
277333-186

277335-18
277336-186
277337-25 81
277338-25 81
277339-25 81
277351-16F 88
277352-16F 86
277353-16F 88
277500P30 82

8
277334-186 8
8
8

277500P30 84
277500P40 82
277500P40 84
277500P50 82
2T7502P15 84
277504R30 82
277504R40 82
277504R50 82
277504R50 B4
277504R60 84

PART NO.

277505P30
277505P40
277505R30
277505R30
277505R30
277505R40
277505R40
277505R40
277505R50
277505R50

277507R30
277507R40
277507R50
277508R35
277508R45
277513P40
277513P50
277513R40
277513R50
277514P30

277514P40
277514R30
277514R40
277515P30
277515R30
277518R50
277518R80
27751 7R40
277517R50
277520R50

277520R60
277521R40
277521R50
277524750
277524760
277582-30
277582-40
277532-50
300248

300248

303087
303067
303067
3033124
303313
303448
303448
303448
308038

KO,
PAGE REF.

PART NO.

NO.
PAGE REF.












EPEGASUS
SEWING MACHINE MFG. ‘“F
CO,LTD!

Cat. No.9624 4 December, 1993
© 1993 PEGASUS SEWING MACHINE MFG. CO., LTD.

First edition ; issued in February 1992 7 kR(992F 2 BEIT)
Second edition ; issued in December 1993 £ kR (1993 F 12 B¥(7)



	MACHINE BED FRAME
	LIST

	COVER(1)
	LIST

	COVER(2)
	LIST

	CRANKSHAFT DRIVE MECHANISM
	LIST

	THREAD TENTION MECHANISM
	LIST

	THREAD GUIDE&THREAD TAKEUP(1)
	LIST

	THREAD GUIDE&THREAD TAKEUP(2)
	LIST

	NEEDLE DRIVE MECHANISM(1)
	LIST

	NEEDLE DRIVE MECHANISM(2)
	LIST

	UPPER LOOPER DRIVE MECHANISM
	LIST

	LOWER LOOPER DRIVE MECHANISM
	LIST

	CHAINSTITCH LOOPER DRIVE MECHANISM(1)
	LIST

	CHAINSTITCH LOOPER DRIVE MECHANISM(2)
	LIST

	FEED MECHANISM(1)
	LIST

	FEED MECHANISM(2)
	LIST

	KNIFE DRIVE MECHANISM
	LIST

	PRESSER FOOT MECHANISM
	LIST

	LUBRICATION MECHANISM(1)
	LIST

	LUBRICATION MECHANISM(2)
	LIST

	THREAD STAND
	LIST

	PARTS FOR SEMI-SUBMERGED INSTALLATION
	LIST

	PARTS FOR FULLY-SUBMERGED INSTALLATION
	LIST

	PLAIN(1)
	LIST

	PLAIN(1)
	LIST

	BLINDHEMMING
	LIST

	SHIRRING
	LIST

	SHIRRING/ATTACHING TAPE
	LIST

	ATTACHING TAPE/BACKLATCHING
	LIST

	FABRIC EDGE GUIDE(OPTION)
	LIST

	LX3200 GAUGE PARTS CONSTRUCTION CHART(1)
	LX3200 GAUGE PARTS CONSTRUCTION CHART(1)

	LX3200 GAUGE PARTS CONSTRUCTION CHART(2)
	LX3200 GAUGE PARTS CONSTRUCTION CHART(2)

	LX3200 GAUGE PARTS CONSTRUCTION CHART(3)
	LX3200 GAUGE PARTS CONSTRUCTION CHART(3)

	LX3200 GAUGE PARTS CONSTRUCTION CHART(4)
	LX3200 GAUGE PARTS CONSTRUCTION CHART(4)

	LX5200 GAUGE PARTS CONSTRUCTION CHART(1)
	LX5200 GAUGE PARTS CONSTRUCTION CHART(1)

	LX5200 GAUGE PARTS CONSTRUCTION CHART(2)
	LX5200 GAUGE PARTS CONSTRUCTION CHART(2)

	LX5200 GAUGE PARTS CONSTRUCTION CHART(3)
	LX5200 GAUGE PARTS CONSTRUCTION CHART(3)

	LX5200 GAUGE PARTS CONSTRUCTION CHART(4)
	LX5200 GAUGE PARTS CONSTRUCTION CHART(4)

	LX5200 GAUGE PARTS CONSTRUCTION CHART(5)
	LX5200 GAUGE PARTS CONSTRUCTION CHART(5)

	LX3200 GAUGE PARTS LIST(1)
	LX3200 GAUGE PARTS LIST(2)
	LX3200 GAUGE PARTS LIST(3)
	LX3200 GAUGE PARTS LIST(4)

	LX5200 GAUGE PARTS LIST(1)
	LX5200 GAUGE PARTS LIST(2)
	LX5200 GAUGE PARTS LIST(3)
	LX5200 GAUGE PARTS LIST(4)
	LX5200 GAUGE PARTS LIST(5)


